
(" 

( 

\ 

TELETYPE CORPORATION 
Skokie, Illinois, U.S.A. 

28 AUTOMATIC SEND-RECEIVE CABINET (LAAC) 

PARTS 

PAINT FINISH COLOR CODE CHART 

Finish Suffix 

COLOR Smooth Textured Smooth 
Finish Vinyl Vinyl 

Charcoal Gray BZ HA 
Dark Covert Gray FC 
Light Gray HB 
Light 01 ive Gray EW HF 
Gray Green 8K GA 

The double asterisk(**} denotes a painted part. 

Suffix to be applied following the part number. 

© 1958, 1961 and 1967 by Teletype Corporation 
All rights reserved 
Printed in U.S.A. 

• 

' 
SECTION 573-134-802TC 

Issue 4, December 1970 

Jlt?IS ------

Page 1 



' 
SECTION 573-i34-802TC 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE 

1 Cabinets 4 29 145898** Modification Kit to Provide 
/) 

2 Cabinet Base Parts 5 a Tape Bin for Stored Tape of a 
3 Cabinet Base Parts (Continued) 6 Message in Transmission 24 
4 Cabinet Base to Accommodate Pull-Back 30 164024** (for Floor Model) and 

Transmitter 7 173400** (for Table Model) 
5 Cabinet Dome, Latches and Dool'$ 8 Modification Kits to Provide Offset 
6 Cabinet Dome to Accommodate Copyholder 25 

Pull-Back Transmitter 9 31 178897** Modification Kit to Provide 
7 Cradle Assembly 10 A Pivoted Offset Copyholder for Floor 
8 Receptacle Connector'$ and Model Cabinet 26 

Outlet Box 11 32 153901 ** Modification Kit to Provide 
9 · 151560 Signal Bell Assembly 11 a She If for Mounting a Paper Winder 

10 Modification Kits to Add Copyholder 1 to Cabinet 27 
Ready Light 1 Busy Lamp and Resistance 33 174458** Modification Kit to Provide 
to Cabinets 12 Cabinet with a Paper Tearing Plate 27 

11 Terminal Blocks 13 34 194859** Modification Kit to Provide 
12 159396 Modification Kit to Add Shelf for Tape Winder or Tape Unwinder 28 

Auxiliary Terminal Blocks -Top Row 35 194857** Modification Kit to Provide 
Left Rear 14 Shelf for Single Reel Tope Winder 28 

13 159384 Modification Kit to Add 36 321582** Modification Kit to Provide 
Auxiliary Terminal Blocks -Top Row Mounting Shelf for Single Reel Tape 
Right Rear 14 Winder 29 

14 159393 Modification Kit and 179470 37 321583** Modificotion Kit to Provide 
Assembly to Add Auxiliary Terminal Mounting Shelf for the Single Reel 
Block - Right Side 15 Tope Winder 29 

15 157152 1 158680, 159394 and 179469 38 321581 **Modification Kit to Provide 
Modification Kits to Add Terminal Shelf for Center Unwinder 30 ) Boards 15 39 173097** (Left) and 196909** (Right) 

16 Transmitter and Transmitter Distributor Modification Kits to Provide Mounting 
Housings 16 Shelf for Left and Right Side of Cabinet 31 

17 170272** Modification Kit to Provide 40 163796** Modification Kit to Provide 
Dual Transmitter Distributor Housing 17 Telephone Mounting Shelf :31 

18 Cabinet Dome Variable Features 17 41 152910** and 179601** Modification 
-19 198364 Relay Assembly 18 Kits to Add Directory Holder or Message 

20 160335 Modification Kit to Provide File Holder 32 
Control Panel for Transmitter Distributor 18 42 176713 Modification Kit to Provide 

21 Control Panels 19 Low Paper and Paper-Out Alarm 32 
22 176300 Modification Kit to Provide 43 164272 (for Au xi I iary Reperforator) 

Auxiliary Reperforator Motor Control and 170306 (for Keyboard Reperforator) 
Panel 20 Modification Kits to Provide Chod 

23 164838 Control Panel Assembly 20 Disposal 33 
24 178838 Modification Kit to Relocate 44 164405** Modification Kit to Provide 

Power Switch From Auxiliary Base to Chad Container for the Auxiliary 
Outside of Cabinet 21 Reperforotor and/or Keyboard Reper-

25 194861 Modification Kit to Provide fora tor 33 
Tape Guide 21 45 178387 Modification Kit to Provide 

26 164197** Modification Kit to Provide High Voltage Static Eliminator tc, 
Control Panel 22 Neutralize Electrostatic Charge c" 

27 164120** Modification Kit to Provide Paw~ Copy ~4 

Control Panel 22 46 160468** (Pivoted Head Transmitter) 
28 158630** and 162243** Tape Bin and 160470** (Fixed Head Transmitter) 

Assemblies 23 Modification Kits to Provide Tape Basket 35 

**Refer to page 1 for finish suffix 

Page 2 



'i( f 

ISS 4, SECTION 573-l34-802TC 

FIGURE CONTENTS rAGE FIGURE CONTENTS PAGE 

47 154756 Modification Kit to Provide 68 160387 and 160388 Modification Kits 
Form-Gut Alarm 35 to Provide Relay Rock Brackets 54 

48 193675 Modification Kit to Provide 69 170271 and 194490 Modification Kits 
Cabinet with two Hinged Panels in to Tape Programmed Relay Control 55 
Lower Cavity 36 70 173706 Modification Kit for Power 

49 161814 Modification Kit to Mount Factor Correction in Cabinet (LAAC) 56 
an Auxiliary T)!ping Reperforator Base 71 173707 Modification Kit to Add Power 
and Provide Tape Guide 36 Facl'or Correction to Auxiliary Reper-

50 154651 Modification Kit to Add Signal forotor in Cabinet (LAAC) 57 
line Electrical Noise Suppressor (D. C.) 37 72 309537 Control Panel Assembly 57 

51 151988 Modification Kit to Add Power 73 161302 Modification Kit to Add 
Line Electrical Noise Suppressor 37 Automatic Character Feed-Out 

52 173520, 176540 and 315543 Numbering Circuit to on ASR Set 58 
Module Assemblies (also Includes Parts 74 164633 and 164640 Modification Kits to 
on Figure 50) 38 Permit LCXD 1 and LAXD 3 Transmitter 

53 173580 and 176561 Numbering Assemblies39 Distributors to Operate with LESU 13 
54 Coble Components 40 and LESU 15 59 
'55 Fan, Tape Reel and Rectifier Mounting 75 145100 Tape Preparation Panel 

Components (Lower Cabinet) 41 Assembly - Rear View 60 
56 Control Panel, Tape Guide and Left 76 145100 Tope Preparation Panel 

Side Shelf 42 Assembly - Front View 61 
57 145000 Distributor Panel Assembly 43 77 146140 Modification Kit to Add 
58 145200 Key & Lamp Panel Assembly 44 Copylights and Guard Lamps 62 
59 145050 Message Processing Panel 78 192245** Chad Container w !Lens 62 

Assembly - Front View 45 79 195391 *k Modification Kit to Add 
60 145050 Message Processing Panel Chad Container for the Auxi I iary 

Assembly - Rear View 46 and/or Keyboard Reperforator 63 
61 145225 Tramlator Panel Assembly - 80 195837** Modification Kit to Provide 

Front View 47 Paper Supply Accumulating Shelf 64 
62 145225 Translator Panel Assembly - 81 Modification Kits to Provide Mounting 

Rear View 48 Shelf for Single, Double or Three 
63 145250 Aiarm Panel Assembly " Reel Rim Driven Tape Winder 65 

Front View 49 82 145897** (w/Chad Box) 194084** 
64 145250 Alarm Panel Assembly - Modification Kits to Add Tape Bin to 

Rear View 50 Cabinet (for Chad Box, see Figure 80) 66 
65 145350 Intercept Panel Assembly - 83 146660** Chad Box Assembly (Part of 

Front View 51 145897** See Figure 79) 67 
66 145350 Intercept Panel Assembly - 84 179385-u and 305983** Tope Winder -

Rear View 52 Module Unit Door Assembly 68 
67 145204 48V D.C. Power Supply 53 85 179416 Modification K_it for Mounting 

Numbering Module 69 
86 312719** Modification Kit to Provide 

Forced Ventilation for Cabinet 70 
Modification Kits 71-73 
Numerical Index 74 

**Refer to page 1 for finish suffix 

Page 3 



~ 

SECTION 573-134-802TC 

160993 

1~0985 

TABLE MODEL CABINET 

CABINET TYPES 

General Purpose Special Purpose 

Accomodates Fixed Head Transmitters Accomodates Pivoted Head 

& Transmitter Distributors Transmitter Distributors 

• LX • LAXD 

• LXD • LCXD 

• LBXD • LFXD J 
160985 

FLOOR MODEL CABINET 

FIGURE 1. CABINETS 

Poge 4 



' 

( 

( 

151657 

ISS 4, SEC r ION 573 -134-002TC 

// . [i 5444. 3(Power) 
// -- ---{1_ 54449(Test) 

I 
i 

/. 
2191 /~ 
7002/ --

·:P. - l19367J-j 6-::::::--,... 

~ I _ 158696 ~~ 
1 

~ 
- ' / 16317~ ;;3 

< 1" Des;:l.'

1 

- u _ '54444-- ·· r0 0 ,_.' . " ' ·~ ~ 103091 • II iC I; 'L. ': //(f ~~ ~ 9-<"'' -- ""--w A".a:----, ~ " 
158648~ 

'\ 
154433 / \ 
154434---__0 
3292--·-® 

111017" 
2191~-"'-, 
7002 
15446?\: ~ 

\® . 

~I 
/J07276 

I I 
/. //.,· 

@153839 i-·8333 - /{ ~ 
l.'f'L.0194864 ~-36.39?/ ~002 ~ I /fJ:/·/· /219\ 

~
/ I .• -'~-~/ . . -1:>1630 • 

~
, 1 - •. ··ttfoo / 

~ __ / 
............_ ------- ~. 

I 

le¢) 
CDt9486~/-. ---·-.., 

~ . ) + ---;-._. "' ~/.~: ) '\ 
J544:i9-:~. ·"" ' •'""'c"" \ 

> \ ... , ~ __ , ,- '~) 

---"'1 ® /·_. 700? (!) 163170 (Power)~ \\ '"'-~ lor. · '.---.,_ _:-.eJ ·. . 1 ::)4459 
// I -~ :/ 154456 · 163\69 (Test) -- \!:;:? ~ - _·o. '163172 

/ I "' / . -~ -- 3 " , • -l ::---....... ____ --/ j CD I 04807 CD 1 LJ/ 4 /~; __ ; .;4:YJ. 1.1 

• / (j) 153"~•·-~ 110 7A.1 / ~:1J- 1 l''i'' ·® 
------ / "0' "' ' " . " ' ' m.--'lll / ,_, <,;~ ' (? ~ "" ., ' ~o, .• '.·~;(:;-;; - 1oos32 

--cJ.---~ -1 ,,, IJ .. 
- .,._:_.1 39971 

~'- 1 51616-.__---;,:~ 
'" 'ef 

~~------1 :.434H 

L:§? ,, o~n 
·-~:h 

---------
--1_. 't:l:Jl 

..,..... ,_ . .1 Ji \16 ~- /1250:5 ~-- l'•bc.82 ~......,_- ;· ...• , 
~~-.-~ •. - .. I"""" 

. ~- . .. I . ,, " 

I \ ! '''""·; 

''-··-- :c··l/ ~ 
151526~ Q)l5515:J. I, / @..· .. ___ ··~'2191 \Q)181M,1pl 

\I ' / l ·_;-, · · )5 91. . Jll l I / I ,_,_,,,! ·w;• '/I ~ Q 
'7CJ ~ .,. * jj . .- (J i I • • I . ,., 1 

I I- ---.-<J. '\ ,\) 
\ ""/, ).) \336 / t:::::::::::;:-----170308 (Steel) 

e l~ _$tr· 
--~ .... ~.JJ /~ 

.-",..,-·.;.·, ~)2·9 // 
- - t2 s._ ·;A ·• ~-- -~ 

F·--,_, ~~~=-·---;~~;~.~Clear) 
\ I ~~ '· --- ...>'+'-' 

<{j{ 1 -~l f..:__ ____ ~/'""' 
y ' . .. 

- \ I ----

~ ~ - a.:.·-A"-' '\•' ~-, .,.,... c-.~--~<V 3 ?o,, · "!... 1 

~I -... C-----··:~·~-~ ,7 J 
. ..-

115593 / L ~~ _ 
J59735W C I ~/ <;,-"'" 

·-- • -A 

~(@~ / --.l ', 15304.3---·'SS' r1J---ll4766 

\ {iJ i,.. "'• •~---=. ' '·- ."' ll ')867\l** (without <:t:tout) 
154248,\1 t .,') . ----.. .__ ~ .... _ ... lJq90&+" (with cutout) 

:Co69 ~ ;'-'1'3~-., ·------ '-,_"-- '· '153037 
125015 ~ 7

- 1'.,,;;cq • -. ·------~--< · !53677 181392\ 
154249 , ~'. ._,._ I "·~~57 / 

? ! ·.~· j 

"'~ ---..........\ l ; 00) -

1586.52 

~\ •-v~; 

0 ~-!'··15162.5 / 
------ ~~ ... ~."/ ' . 

-----. ''j 3o-+G -",.Y (i)162629 Mcxlification Kit 10 tdd S•wrt end Bracket 
/--·-153C23 ~;::?"' for Power Control Switci, 

.. ~/-· 310153 0310314 Buzzer Assembly 

320420·-~ -~-~ 0:94866 Coble Clorr•f·'. _ 
~ •• Refer to page l for f~r••cn 

FIGURE 2. CAB!t--.ET BASE PARTS 

?oge 5 



SECTION 573-134-802TC 

,,, .. -~ 151532•• 

r---~ ii:i"-~ 
~ 21>1 ~ 

GD ~ -160663 111o;=-~ 
" li _, ®-117535 .1 
1]699/ ~ /./ ®--45815 / 

1 "04·'>9 ----~ ~-L-s333 
117535 -··· ® 
4581- ~ ::>·----@ 

112S26- --@ -<D82020 

/i
<D3596 

f

<D7002 
0)2191 

®~!0151657-0w~ ]" 
/ I 

\ . 
<D1199~9 I I I 

160463"* I 

!A 
I @

\ !Jh J!aA.A, 

> 

® 
3443Y<-" ~Qi:@ 
2669/ / 

~-~ ~r~ 
.; ~ 178733 

151723/ 

---~1 1253 ~---~ 

157215-........._® 

~)-120557 

2669-----
112626/0 

1l1017 
17002 

1. I~ -121243 ~,.!,.: : - 123969 
~ " /2191 

~ -J&-3593 84579 .___..---

115594 3598 I 
------ 2\b; ~ 

----------70~ 1 Sil@l];. 
/ )-..........151657 

. - - /0 _)-----..1 03387 

115593-i \ c 
3639----~; s333-u 
117535-®; 3539-@ 

117535-® 

170307----
15161S 

~ 
~

/I) 

I 0 '-..._!15594 / 

G ------,.,, JS%9V '---. -.-- • •CQ• \~--3333 2191~@~/ 
6344----~ ~ ~r 158665**w/culo~~ut (t;?-';'1 ?1'_ L2191 ~ 

178755 .. w '0 w " 1 ,,,,, 

-- 154442 154445 

-0 ----119367--- 158695------- ·0· 

-----**Refer to poge 1 for finish suffix 

(i) 158660'* lope Winder Doo1 A»embly 

FIGURE 3. CABINE1 BASE PARTS (Continued) 

Page 6 

T 

) 



( 

( 

00--:154371 

85198-9 1T 
45815~ 

114589-0 

71858-® 
2._449-® 

125218-~ 

154259 

\ 
~ 

1264-~ 
~ 
,.J.. 
0 

~ 
@-98642 

®-112626 

FIGURE 4. 

ISS 4, SECTION 573-134-802TC 

Da\£) 153017 

kf--145748 

'--!65102 

CR1so615 ¢ 
'if_..---CD1s01>o4 -154335 

: / 125231--e 

4fi:;;;C7 363~7-.. ----- 11458? 
- /ll. ~/~ 

'18!'39~ 320420~ ~) ®-- 71858 

CD :llol53/~ <S-- 244~. _ 
98642\ ai'>_ l25Li<' 8333~ "->' 

~~ 
146141** 154293*' {/--154259 

~
. ~-154259 

154294** 

r-·------ / ..___ -­---·----..;:V 

rl 151346 
144614-.. I f/J~ 

1542.52"' 

**Refer to poge I for finish suffix 

- @ -·7002 

t::;J----121248 

2191 F1 
35'1\~~lj-- 145053 

12s231- -a,, 8 (Rd. 114589) 

]'39-- -@I ~ / 
,~ ,,,:-~ --·""- I 

CDl99361 tv\odif:cor;on Kit t() J\dc c,f.~!,,JnJ Strap. 

C A B I N E T B A 5 E T 0 A C C 0 M M 0 D A TE P U L l - B A C K TR A N S '.~ I TT E ~ 

Poge 7 

.y·' 



SECT! ON 573-134-802TC 

151558 Q155597"(Yellow) 
~ 155083 (Red) 

~~22 (Green) 

160994 / 151545 ___...--7002 
~~..:.-2191 71699 

/1544~- \d./; -151692~3639 

~}_)102751 :H/ 0125.2.31 1 O ®GJ 1 79993 
7 4807:::----.. 
2669:::-----.___ ID 
1 01633 '\;:(<;)® 

70720" ~ 43~6 
1:;1 --~ CP 

) 
/'0.-..~ ;1 I ~ f1 

/ --~..._~ 1J44]5/ ~ I ·~ 
'". ........ 160991 3639 

.,154436** .liiV' '151516 
0 

/># . '3598 
U ''1500"' Early Design ~ _ '- '"'-' ~----~- /c457Y 

154407-~~-

160664 ~.!? ~ 
'160667 / @) // 4'}1,44 

I I @rn./ 

1112626 1 J~ .. ~ .. ·lilrfl:( ; 2669 ~~~/ '\[7 

\._~ I 84570 r:: ~':i . \ -- .. - ,, / ' 

158689~.. ~ 49644 .nJ -® 7002~ '=------- -==-~-11 160974,',.1 : .· -~ ~ -@~ 
2191 - - ~ 2669--- 'i'!J 

151657--1 ' ~~~/ 112626/ 

/154402 . . ~®. 151534 3639··· 1
(/ /Y// ~-ter Design 

/ /154401 (j) 154482 ( '8'-154249 / f// ~~ 
jJ) ///2449 ~-·. ---.. , 159744 / --154248/ I:. 173920 

~-/ /f'92]46 g //195848 . \.._(;}~' 1 \_."c/ ~@ 1/]) \ A .. . (, / ®-3~93 - \ "'· 

/ --./ 154431 ** ', 0::, - '':'\.; ;939 

~ 
, ~II~~"" \ ~ 

"((j c;r ___ 7002,/ ~. / ® \ \ . -' -~-34432 
I 0.... )9'~7002 I ~"'-100011 ' 151534 

158692 ~~ I ~--...... 2191 1 

@_:_2191 -----------------~ (i>'~~ 
15869/ 6344 ~~·- <'®-..7002 ~-----------= .J.. • • ,;----.;::-100011 
2449-/ , __ 103782 160341 ----~ ~ '--~ ~ // ' ' ~~2191 
3292---/ ' 70(2..-..-·"il ~-. . . '~ . ' ._ ~"if; 7002 ~ l'X:Ol1---® ~~. -------, ,, ~--~160349 

-<·---~~ -... ___ --- ®----7002 

198587~ ~~-- ----~A ·.. --- ®------1ooo11 ~ - 160344-
~.._--:-,_ ~ g ~--:.=-= '160339 l ~ -- -306731 158649 

158659** 2191-li.') 111346111345 

~:22- --{1 321094**' --'154433 "'~ 8. 
' ' :--. /2191 3599 . 

. ~ <~;~ /151722 2191 -rA 
-~ 41/ . 

~ ./ 154421** 151722 -. 158688 
' . -~· .... ~ / @::,® 7002 > 1 ... 7 @._ . / 

·"'-=-1 B ..• · ~ 
/~~~~i6

1
rn~ ~~~ .@€//---. ~- : 

//3598 I Q'f ---..;7002 /_/ 
I / I -., 2191 "'- 1 @oc;g; c. ~ ''151631 c~~)® 
~: z;; 
--.__ ~~ 7oo2 2191 I 

((160467 ~- i ~ 3598 
'i,154419 (For cabinets «) · · - _ .. @ -~ 

with serial «) ~ "-3598 

numbers 264 G:J. ·.· ·.- .· ·. ---,~107116 and lower) ·. - , . 154427 
\ . ; I ---~---154423 

~-. i 154424 

**Refer to page 1 for finish suffix 
<D.Peculiar to Special ·Purpose Cabinets 

~~m/ 
@Has Provision for Moun;~~-198598 Guide (See ;:ig .56) 

FIGURE 5., 

' f) I\ ·1'r, ( .. ' ----. •._ -· 
!(_'- •> ) 

Page 8 J / ' 
,L' ~ ~~-

•f') / ~- :_,. 
f ~) .... 

CABINET 

10 " 
-, ') j 

1~72?73 
~ 

I 

AND DOORS 

!--
-'·7 

T 

/'l 

) 

:~· .. ··.·. '• 

,.",;, 



f 

( 

(. .. 

f;:~;;; .. 154249---i 

154248~. 

~ 

./' 154259 
0/ 144950** 

ll , I 

154263 

151558--~ 
155083..._0~ 

"® 
103782 

~14495~ 

Fl..V' 146133 (Used with 4-1/8" wide 

@'~ Trom•"'"TopP~ 

~(C::: 
®/~ 

""'145185 (Used with 3-15/.16" wide 
· Transmitter Top Plate) 

~ 
158652/~ 
121005-
154298 .. 

\ 

151545 

ISS 4, SECTION 573-l34-802TC 

,,,, '~ 
151692 ~ ~ "-145711 

~ ®' 
(# 

3599~ 
110743, --............,__ 
125011. ~ ® 
1 542 51 '"%::-, ~ 

\ ~.J 

~ 
/ [)~ . 0---- 1 54256 i @,, '151692 
@.'--"2191 

'--7002 

~ 

~ 
(:;.;:, (~ 
I I 

151723 

~- ./------152768 

'•-'"~A~151511 

~;;,~1/ 0 

. ~ ,.-,{;)~/& • . · ~ --....... "-74807 
i ~ v Q/1)..__' 2669. 

70120/~ • 101633 ~4326 

1 

/ CQ_ 
54407 / ~ ··-159734 

" '-160664 

••Refer to poge 1 for finish 1uffix 

FIGURE 6. CABINET DOME TO ACCOMMODATE PULL-BACK TRANSMITTEfi 

Page 9 



~-----------------------------------------------------------
..., 
Q 

'16 
0 

G) 
c 
"" m 

() 

"" > 
0 .... 
m 

> 
VI 
VI 
m 
s: 
"' ,... 
-< 

79990--v 
2449 

71858~ 

W--151723 
·-45815 
-~-117535 

w-76279 
--2449 

~--71858 ~--151549 
' ® 

151723 

151549-~ 
105029~: 

@) 

/45815 
'f/~117535 
@/ 
® 

I v---79890 

f-104124 
·-2449 
®-71858 

I 

~-158673 
@ 

2449 

~71858 

® --108809 

154418 ··••. :iY ....... _125218 
-...__ . I 'd '= 

N 69--. ·-2449 
2191-........__ 7535-0. $-71858 
151657 'd1 ! ® I • 

~ ~ <P 158260 ~ ,,P-151569 

~~~?/J 
~;-:·· i 

~/ I 
I 
I 

: • 158196 /;~ 158200 

154463~ ·--3639:01 ~~ -45815 

158200~1 "!'--,523/;/~\t~:-011753~14589 
C> ) 8333~ -112626 
:~ • •, / 98642 

~- ?'r 

117535-$ tl: 
45815 _rq; ~ 
112626--® 

VI 
m 
() 

:::1 
0 z 
01 
'J 
w 
I 

~ 
I 

00 

§ 
() 



( 

( 

( 

ISS 4, SECTION 573-134-802TC 

151657 

158666**,~, 

--~) 
c;:\ 

129919 

~ 

J2> 

~ 7002 

/' ~-
5

1' I 11017 -~~ @;9~---1 
.-{' ' 2191 

#"---- 7002 \ , ~ a..;.~-, / ,_ 
I 

•1 --~-~ <~-~~_:. ~) ;:'~ ~ ' 
1

1

1

11 I 

· .... • 3Y8\ \ I 
' / .-'' ·- 'g' ~

0 .... 
( '- / ,,- ... 

1l · ~'- """ . ill 
I 7002 , I /' ----~------r / 151657 \ • __ , ,. • t • , / ry I' .!'~ "'/- I~ 09.~/ 

1 
: ;: 

/ 

/~,_ 
;/ 

--'1~/// 2191 
... j •:'!Jj, -:// 
• <...:.,,~ 

7oo; \ 
111017 

··;-~ lj 
,, I - ~ 2191 () : I 
II (~' ' 115594 "' I l!~:c:;.-' ""'" J.'~ • ~ A<'--:- 121243 -~ -~- _"' - ~ G ""'.l---- -12s' 158671 --=~ I "-

-~/\' 117535 ~~ 159329 320418 

**Refer to page ! for finish s~ffix 

FIGURE 8. RECEPTACLE CONNECTORS AND OUTLET BOX 

~151577 
3438~ 

3646 

$.521 9·-~ ~-

15157~-­-'l c 
110434~ 3640 

~151574 

0\ ... JOl -s I 2k-. 

--

~ 1\ 151565 

43954 

$-1,25015 

2191--~ 
. A-151346 

4703 ) 

~~1567 (/) 
t 

FIGuRE 'f. 151560 SIGNAL BELL ASSEMBLY 

Page 11 



SECTION 573~ 134-802TC 

rrr~ 
~--tl 

2191 -l• 
111017--;-r:.-1 

7002 

102092 (Ref., 1544085,- r- , 
~ 21917002 ""'j •;-l } : 
~ 175l.SO fo r ;- ~ .' " 

3204 10.... •(i}r/rllJ.Y455 
: : I + ~-~: . 1 

~~;:,x' . 
151540-IS348?/

3204

~ 
153400" ~» ~ -~ ~- rv 

( / I& -
2191--· -7002 

173238 M . A-15 lt·30 
odofcotion Kit to odd R eody light 

2191 
'i;;~-3598 

Q*153027 
(Ref. only 111 
153020)" '-~:7"- * 160343 

:'; .;--
'._~~: 

m 3598 
w ~ 

* 153027 ·-c:_)'"' J..::2191 

EARLY DESIGN 

(i)J625~1 _8.>-'_(i)l51722 

1::·3020 ~ ,fl',..'l'(i)107116 

r::: \ ((f' -~--151685 -~~wlil 100011 '----_____ ~ ' .,_ 3640 
\ -- .• -- ' -153022 

NOTE: Ports marked with an asterisk(*) 
ore no longer available. When it is llzEI"'I 

219).... -~ 153023 ,......vr 1- -fl___. 
~~x. "-,, I v 153021 

necessary to replace any of these parts 
a 161307 Modification Kit should be 

..:_ ~·-_, c: ~/ 
rtf \ ;_ ~-: 41r~-<D151442 151658 154404 r ---(i)1Cl7116 ordered instead. 

(i) 74479 

(i) Part of 161307 Modifica·ion Kit to provide copyholder with o formed line guide ,heel 

3438 75750 ~- /--:- "" I /{J~~-._,_. ~"" / \!? I __ f'.OOo · ( 
77902 2191 --- ·-- -@1 
74615 (2000 Ohm) 0 ! 
~ / ' ~~r 155755 

(Ref. 154408) 

:-······ / . .. 
I ,., 1l 

"' j ' ,, ,r;....,+.,.A / • ,t 
J' .•; : ..... ~ ·: r ,I' ... _ ~~..,~ ;,• ................. ... 

- :: ..... _ .. ~'----J~a-~ 
~a· ::~ • ' ~ 
~ ,-~ !' ;r~-r--i ~ 1 
~v ; :: , : : 
-~--~~:: i,i 

0320410 
<D Part of 198367 Cable 

- -J ' 

198366 Modification Kit to add Resistor 
~~ 7002 
~/ -.. e;.. / /5816 

fj;~ 
· w218o I '(':'l----1 

2191 

3598""' 

157159,~ ~ 

153400(6~ 
\ ' 

t~---- : 
"'- _- 0 
--- I) 

~-

/ 
151659 

2191 

I 7002/121243 
~ CD320418 

@ ·@ .I.f. / 
Q) # 

<D151540~\!... ~~~ 
~~" 

155083 (Red) 

~ f~ 
!!~ 

151558 

~"---.7~~2-
~ ......... 2191 
: 151631 ,_ 

<D Part of 157158 Cable Assembly 

157157 Modification Kit to Add Busy Lamp 

,~ ... ~ .. 
' ' ::;:.~ Jt, ~-- .. ~· ( F!~.;..~.,,.~ 

::~ ~ :; .... __ ? ! 
\ •: I' •: ~: ~ I 

(R 
f 154408r----.: •. l • :: :. : 

e. :; ,::. ~:..._: 
•.:; ;;y •, ' : . ......r:: :~, : 

fA\ :~ ~ :. :: ; \C,/--..__..,..:v-·~ ~:,.......I 
.............. U/ , 

(.;\ / I 90790\ \!!./--...... ' 386 

ti!:--_ ,_\ (j),6Q 75750 ~-~(!).@ ~/ / 77902 2191~ -- -/1.;;'\ 

75750 ~~ 
ti!:--..-77~2191 
----···~>-~@~ 

90790-----/ -(@). ~ 
75750 ~ / \.V 

~7~ 
~~155750 bly ~320410 <DPo" of 309895 Coble ~:·R:Moo<• 

·de Cabl1ng ks ace · Kit to provo erated Boc P 310293 ModificatiOnOHMS) for D.C. Op 
(1000 - 600 

0 
t Features and Tape Feed- u 

FIGURE 10. MODIFICATION KITS TO ADD COPYHOLDER, READY 
liGHT, BUSY LAMP AND RESISTANCE TO CABINETS 

Page 12 

' 

) 

,j 



f~ 

l 

/ 

ISS 4, SECTION 573-134-802TC 

I 
153459 -{ 153484 

.7002, / 

154412.. /~y· 
,d· 

151827--~ ~/ __ __..-15275s--; .. ~ 
~-@".:....__ 7002 

e/!:_tg;J---151335 

--151657 

154439• 
(121-150) 

~ 

111017 

7002, 

):.? 

160297 
(181-220) 

.~ 

~ 
151819)""' 

154406 -{153484 

rG 9/]6")~' 
rr;2o.w 

4452 (1- I " /' 

54479 (2-3/16 ) 7002~.-::--'-. 
I 154412~ • -

t...(_~ ·- if? 
2-3~16" ------ • ~ 

j Q:;;, t ----

- _-:~ 1-9/16" -------------~--
' ----, -- ' \ ----, _________ ' . ~- .· ~ 111017 

151827~~ 

1s2:55. 

153484. 
~w­

r::?' 

'15444) 

FIGURE 11. TERMI~JAL BLCCKS 

01J· 

Poge 13 



SECTION 573-134-802TC 

Page ·14 

151657 

~)3Y' 
_,..o'"" ----€Y; \ 7002 

-~~- \ 2191 
' j, 151335 

FIGURE 12. 159396 MODIFICATION KIT TO ADD AUXILIARY TERMINAL BLOCKS -

TOP ROW LEFT REAR 

I 153459 ~ 53484 

\ 

etl/ 

I 
151657 

(~)'­

- .a?'\ ~7002 
-~1 \ 2191 

151335 

154446 
151335 

FIGURE 13. 159384 MODIFICATION KIT TO ADD AUXILIARY TERMINAL BLOCKS -

TOP ROW RIGHT REAR 

' 

;.J 



( 

( 

'· 

ISS 4, :,t,__il(_j -; 573-l34-802TC 

--------·------·-

'""-""' 
®1t!J461 (Holes "A"- 9/64" Dia.)} 
<i?_l79449 (Holes "A" - 15/64'' Dia.l \ 

\' G 

3.)\f.S 

1.)046~\ 
(41-80) Jg 

153\9 '{153484 
ll 

'·· 
'157155 

~-
,1 

I 
I 
<-' 

-) .@ 

' i~ ~ 
" ~ - I .l~ 
~' "': , . . .. I; "·'"j ~-~~ 

'f ~ "" 44043~ 
~JI-- ~ -~110126 ~ 

., '12-161'2 

·-:' ;JJ 

" 

Cl)Peculiar lo 159393 

;DPecul iar tu 17C7470 

FIGURE 14. 159393 MODIFICATION KIT AND 179470 ASSEMBLY TO ADD 

AUXILIARY TERMINAL BLOCK- RIGHT SIDE 

CD®\I\160461 (Holes "A" - 9/64" Dia.)l 
@ 179449 (Holes "A" - 15/64" Dia :2} 

CDq?1::, 1 :30 
""'-'·~ 9/ 
~-,_,_,_,___ @03598 

.(~"------00 21:; l '\ 

<I) 

" 
" 

0 

--......:::c"" \~ 
'--~~ J\ ~ t~(j)\ /I , • Q)\151631 

/ ! ... < ' 7002 ,/ I . . _.. 
- ' ... '• r-·"·:··~ 
~--..J_. ~( . 

'I _) / " / '/: 1'/ // 61 ,, 6! , • ., • / / /II> 
,, ,, ,, .. / IJ 

• 

153459v, 
\ 1..153\84 

I) 

. 
" 

•• 7o '' 7; 1J '• --;, _... , 
~ .. --.._ ' 7' 77 1• r, / 

_,.,."' lo 
/ 

/ 

~- ·;~ 

2 

- ~ 191, ;?--- -- ) .• ,..__ 13\) /I .._ ...._ -....::_ .... , ... ~ 07002 -, <D --- -- -~b ' ,..... 161750~ --. -
151346 /-~ ~191- > .. .;..:: __ e9<t~ ~ CD3599 ----® ~- ~a 

' <D2191 <DI212<7 • 

<Dl51659 

CDPec'l'ar Ia 157152 
0Peculior lo 158680 
Q)Pecul iar to 159394 
@Peculiar to 179469 

FIGURE 15. 157152, 158680, 159394 AND 179469 MODIFICATION KITS TO ADD TERMINAL BOARDS 

Page 15 



SECTION 573-134-802TC 

~~ y i 54487** . 
~ \ ~002 (LX,lXD) 
•\ 2191 

151693 

154490**~ r(LX,LXD)C{ -JS.U9B 

~ ~"'-7Q02 
~ '-...2191 
v~,51693 

'160290** 

&f
(LBXI)1 /-,;;.-_ 

/ 

/160291 // 

//// ,,~. /--l,Q0286** 

- _/ /1 J\Jr (LBXD) 

-------------- . (Ref. Housing)~ /) 

f.:.:~~:::;:_:·~:::/·'}' 
' ~: : : ,. ~ ~ . ' ' 

~~ ~--·/ 
.. -..... ~ ....... 
' 

\305056 

158686**­
{LCXD} 

7002~-:/----
2191-J<>J 

151693-Qf 

158693*" 
(LAXD) 

161765 
Supplied w/1_60293** 

.--1253 
f)~ 7002 
/~2191 
-&iil~-151631 

1622371® ~ - --....... ~-~ ,..:__/7002 

. :;;/2191 
@/3598 

\ 
162236** 
(LBXD) 

-160293** 
(LBXD) 

"& ---- 151723 
~s--2669 

~':? ~-- 117535 
.--v' ---151723 . ~ '=-'=- ~~~~35 0\{f ,:,,:' '/ . 

~158685**'~ ........... 154416 \ 
(LCXD) ~82730 .. 

**Refer to page 1 for finish suffix 

FIGURE 16. TRANSMITTER AND TRANSMITTER DISTRIBUTOR HOUSINGS 

Page 16 

'') 

) 

·-·· '~~ 



f 

( 

(, 

7002 

2191 "'· ' 
151693 "'~~' 
~~ 

170))5 'f-151631 

~
""' ~- 2191 

I 

. 

I 

.. 

t 

!SS 4, SECTION 573-134-802TC 

700~ 
I 2191 

(i! ~ ./ 151~31 
.. "G' c:e 

154492 ~ ""' -'· 
• 

' ,--......__ 

·r--~~---.. _____ / ~- 54490*"' -"' ------· ---....... --------,---~ 

170303 

/,, 
_.)-, 

y/7 
/,.. . ...' 

~-/~ 
/,/-· 

··-:~...-:-· 

6 . 
~ 

I 
160291 

'7002 

(Ref. Shelf 
of Cabinet) 

-;-.-._------
$-7002 

>:1)-2191 

--170))2 ... 

FIGURE 17. 170272** 

1641358** ----

1214'8 112080 

I \ ~@~,@ 
/ 

121416 

< .@~ 

21 it I 
3598 

This dome provides special tape handling 
facilities fora multi-magnet auxiliary 
reperforotor. 

**Ref~r to page I for finish >uffix 

&-151631 
S p~: ~,:,~~~n·;~;~ 

MODiFICAIION KIT TO PROVIDE DUAL T,qA~<SI.AITHR 

DISTRIBUTCR HCUSING 

"- ~ .. ~, 

160345 

[)

/ 7002 

/.
. 

' @~ 
./ ®; 

""'-- ,< 2191 1 
--...::_ 

. -~ 3598 

'~~ 

~ ;~ 

~~ 
-~ 

// 
158653 

**f·._:L·r 1o poge 1 f'or finish suffix 

FIGURE 18. CABit'-IET DOME VA.R!A.BLE FEI'TURE:, 

Page 17 



SECTION 573-134-802TC 

:K 
7002' ~\ 

_., \ ~/ 77902 
129255 (800 Ohm) /// : @f \ 

\ // /A}~-\ 2191 

I OV'A/ _) 
153631 

125010 ~ // : 125010 t 
199062 (.Left)----(1--,l (~~t<»-75435 (600 Ohm} ~ 

j439 G , . -'~r/ @::v 11!1 160307-/ 
""' -1 - ,( / " 

125\7 ~I& i ;: ~ 778Jo (3oo ohmk 12so1o 

'\ I 

·~ 

~ 2669 " 

S==:=J. t:J . ~-------- 760 j~~ ~:~:s::~::G:q~·o~.~~ .. q 
v_9)151723

11 

~,--2669 J 
3438-~ J -'~~ "~ q~::L ·@ 

/ / --~"'J··Q'I@J, ·, ~<--------,--------------, --~· 0 
t . • ---- ----/ d'd' ~ / -

156976 110743....____ ~----
151637-~ 

·~ ~~ 

~5003 (AF-54)(!) (- / 

"'-r171502 (AK-6) @ 1171511 (AF-20l@©@~ 
1145022 {AG-22)®@ 

FIGURE 19. 198364 RELAY ASSEMBLY 

· · ~-~1684 Supplied w/L_ rflj 
r.y • 0 i:::~lod w/ (!)' S"PPI;od w/ 160371 J\

11 
~-- . i" 

/XY ll~o370 / 
160369 

161210 \ ~\ ""'' (jf:. ~ ,~.._..___, ~ \0_ ' •. , : ,, ''/(Ref. 154408 -~ , • · 

7 -11178 : ·'' :: see Fig 10) ~-"" () ~ 
44 ~ -~~ ·~...... . --~- /~ \ -----·~--'·~. - o· \ : (), :" ) ' / - . 

160370 160369 ::'-'· :, ··--~ f : 0 ~-- _.0 () 
::.-. ',: -1' : (":\ @:/'V@/;_{j I \ __. \ 

¢:::::::::.."':::::::__-.__ /3438 ~~~·---~·: r--: i %;) o. G o .

1

. /'i 161210 
--:""'i'i> 74615 · ~ ··~..:.® /__. -~ / r.,/V \ 

77902/ f1@ @~_/ : - /, ru/ ©/ / o0J
0 

I 
1
91684' 

2191 / 
1 

_. -----~ J ~- I 3598 ®/ __.-'' %.;.) V :. Supplied w/ 
75750 . 't'V ____ -~ 161206- ~ 

0
__ Q) __ I 93136 

0 / / {'\ / !-160381 
75750 97143~," ~ ~~ / - . <D 5/ . - < 15575 <D • / \ 
160386 ) -,. . --

~ •· • "Q-« - 160371 '191683 ®~/":> I 160382 ; ----~ '• I / ~ $ 1· d / 
"'-- ~ upp •e ~ / 1 ~ . ..)-~,,,_!.' . . \ ~crrt{Jf/ - w/931,36. '-., 161206 <D320410 ~.. I .. -' :P' ~~:~--;~.t.j., ,;' / . 

~-~-,..,... ~~~1~ii>"':~ ~0 <D ~ "-93136 • • "97143 
. ..._,__ i.....,i.Jt-..._ ~ /~" 119907 

~~122476,J ~I ' 

Page 18 

~- -~ 
~ 

· ©oU178839 ·o-' . . Supplied w/ 160383 . 

-- 160383 

<D160352 Cable Assembly 

FIGURE 20. 160335 MODIFICATION KIT TO PROVIDE CONTROL PANEL 

FOR TRANSMITTER DISTRIBUTOR 

' 

) 

) 

,,J 



(' 

( 
lf,tt,~·fi"I(Jf 

0 

160331 

l 

0 

'a.....,,.,, 

0 
ttc.! 

0 . ····~ 
lOc.:' 0 
0 ((\ """'• 

..... ,,. ·~ () r(\ 

'•o ~ 
. \"'·l 

ISS 4, SECTION 573-134-802TC 

100011 

2191 ~ 

70C2 -----.---...._ ~ W 
~ -" \ 
~~ 

'"""l'c_==, --~ ...... 

...,_~ 

~ II ----Q ____ 

,..,Q ,,.,() 

I 
162878 

.. , 

154411** 

--~~ 

m 
I 

179734** 

1 

] 

\ 
\ L-9736 Cabl;·;;,embly 

•• Refer to page 1 for finish suffix 

FIGURE 21. CONTROL PANELS 

Page 19 

I 

I 



SECTION 573-134-802TC 

li)k 
~ 

I 

~ B 
/A.IJl( 

// ·"·~· 

1144!!3 

0 il--176301 

91683 
Supplied w/155023 

~ I 
\ ~ ~159238 

176302/ 

FIGURE 22. 176300 MODIFICATION KIT TO PROVIDE AUXILIARY REPERFORATOR 

MOTOR CONTROL PANEL 

320410 ~-- 320410 

\ ~-~,'"-- ~/ '" ' ' ~ ', ' ""' """"' ' ,_ ,, -- ' "' ~' ' _, --- ' ' --- - --

if
/''~ ~/' ,~~0 

/ 

/ 

Page 20 

I 
-~.· .. 

~ 

~ f::l ____ ~ / 
~ 2539 

...-v 0 I,{_)-
1J / J3 i} ,-

/() /~ 
/ 

164856 - ··y ~ ,/ 
164865- Whit<O 91684 }--~ ~/ / 

• d /16036 
Supploe w 160370 ~· ' 

/ 
/ 

~ 

/ 

/ 164866 I Supplied w • 

FIGURE 23. 164838 CCNTROL PANEL ASSEMBLY 

' 

~, 

) 

••• (~ 



f 

( 

\ 

"{ 

ISS 4, SECTION 573-134-802TC 

<00>15575~ 
CD 155753)' Q 

/ 

/ 

/0 / G / ' 

0~ 
\\120175 

/""" 0" 111 ....... 'lr .... ' 
IIJ . ..,"" ''"~ 

91683 Supplied w/155023 

~ 
-~ 

~ 155023)----- 99978 

-e--/~ 
.,..,.,__ (i) 

160369 

~ 
\ 

0 145320 

0 Q) 320410 

---178837 

--- 304918 

(!)312475 Cable Assembly 
(!) 312476 Cable Assembly 

FIGURE 24. 178838 MODIFICATION KIT TO RELOCATE POWER SWITCH 

FROM AUXILIARY BASE TO OUTSIDE OF CABINET 

~A'..:\~ 
/ .v- ~-
3- I 

1516 I ]30683 ___ ]/98c'>O 

/------ 194855 

-. 

FIGURE 25. 194861 MODIFICATION KIT TO PROVIDE TAPE GUIDE 

Page 21 



SECTION 573-134-802 

Page 22 

158186 

S•Jpplied w/1<'.4124 ----::-®/ 
15155~-----~ 

_..Iii 
.... 

~"1 

~ 
.... 

\ .... _,.... -164199 
Q,? 

3599 
3c.4o 1 

\ ,t» 
~ 

;, 

164084 

\164124 
I \ 

d 
\ 

155755 

--164198'* 

**Refer to poge 1 for finish suffix 

FIGURE 26. 164197** MODIFICATION KIT TO PROVIDE CONTROL PANEL 

.,::::?~r :: :~~ ; , 
/'_',,/ "'···--. ••• _.A.._,__ /,/' I : -------.....__..,.-._/ 

1 ''·<·;·:.,. •.. _. . /.- ~(Ref 158651) 

IJ c~: .. r::~:,J · 
............ , ........ ~-J 

I 
I 
l 
I 

151556---~ 
1
. d w/164124 

1581s.s--._V L.-~-supp •e 

I , 1$!·~-164195 ~~ 164123** 

~~,, I 
I 

I I • :J. 
'}YJ 

J 

~ --- ~---- ---,.., (])164125 
"--( I 155755 

'-. Ref· 7002) ' 
...._ (Ref. 219!) /J o/ 

(Ref. 359!!) 

4/jl/ 
For Referenced Part Num!oers 

"'See Fiq. 5. 
\V 164125 Cable Assembly 

**Refer to page 1 for finish suffix 

FIGURE 27. 164120** MODIFICATION KIT TO PROVIDE CONTROL PANEL 

' 

,, 

")' 
·"' 

--····· 
v. 



( 

( 

' 

r 

ISS 4, SECTION 573-134-802TC 

~
-158643 

_£)-151737 
' ~-124741 

158642 

', #":;" 

> . . ~G&t . ·:::;-/// 

--158641** 

125004 r 
•1J ~"""'.£\. --121245 ?'.'R"\ I I 3646 

/~ '-.!; ' 4158640 . t 

~25011~. < y ) 
' 110743--i; <>'@--3646 J -:;:? / 

??' - ?' / ~ <D 158638**}--!._ I"""- )9 F" ·-"~~ 
®""".. : , .. ,'@ 156768 A _ ·// ·-158639 

111 /11~/ 
~~7 r~~ J / =--

®r156740 

I 
''-®,, 

LJ4432 ~~.-~··r, 1 

c{?f. L ,, ' 

c:.~~ '··,,, 

.,?''' ' /l 
, . / I . ~L~ ~. /,J /'"' 
/~ '&""' ', ~ I / • ! 

' Jl I ' , 
I '1 'a , 

/ 

<@ 
®'7002/ ~-a::.. 
@2191/ /"4!!!1 

/ 
~~ /J 

®3598/ 

34432~/ 
3646 .....____""' 

125004 -:~'"'if ~-r\1'"' fm/ 
\ 

\ 

(J 

1\ 

r;. 

:~ . n 
'J.J ,a ~ 

0 I I 
I () j 

a 158637 

I 
I 
il 

Q 

0158663\ ·' ~ 
117535-~· 

112626.-4---@ ®l-3639 

·/~ 
. 'ij 

0 

(i)·158635**~ 
(3-5/8" Long Separator) 

®162241** I 
(5-3/4" Long Separator) 

1 

I 

I 
• Ill 

II 

,i 
111 

ail 
II 
i' 

\ 
~;::>~ \3204121 

~ 139159_] I 

158644 

(j) 158631 **]-~" 
® 162240** 

II 

122476--C\, 
2191-':@,_ 

I 

(; 
0 

(i) Peculiar to 158630** (for LAXD & LCXD) 

(?)Peculiar to 162243"* (for LX, LXD & LBXD) **Refer to poge 1 for finish suffix 

Specification 590!)5 

FIGURE 28. 158630** AND 162243** TAPE BIN ASSEMBLIES 

Page 23 



SECT! ON 573-134-802TC 

1516302191 !0~355 ~ / 7002 2449 1 

~~-~'~ 
/ ---

146310** 

146311** 

151632 

~!' 7o2 I~ 
@/~ 

121245 

151630 

J_ 

146{56 

Specification 50208S 

I 
I 

I 
I 
I I 
' I 

I 
I L-
I 

L ~ ----

1465jJ--

151722 
\ 2191 

~'- 1 

., 
I 
I 
I 

I 
I 
I 
I 
I i 
I : 

l----J._, 

146563 

/ 

151073 

-~ 
\ 

151637 

,--146308** 

ll I 146560 

151630 

2191 \ 
\_&) 

l./v"® 

I '-.... 
I 146309** 

I 

f-151152 

._124741 

**Refer to page 1 for finish suffix 

FIGURE 29. 145898 .. MODIFICATION KIT TO PROVIDE A TAPE BIN FOR 

STORED TAPE OF /> MESSAGE IN TRANSMISSION 

Poge 24 

• 

,, 

'') .•.. 

,,: 

, .• 
~ 



(' 

( 

( 

ISS 4, SECTION 573-134-802TC 

Gzo-"(@_ 90r9 i ____ [;l---l53rs1~% 
153537-'" / ~ ~ ~~~~ r ., 153<:21 

2191 / l_V1lJ rP' ~ :~;JJ ~ : 153022 153106** p~ !!.• - ----

~v' ·: 

164028** ------ • 
.-@- '-

151685- / 
3640 

Early Design Ports 
153023 

I 
I 
I 
l 

ilJ[) 

-~1;-) ,, 

-... -- C\1[)_ 

..---------153099 

~------------153107 
------110743 

1::./151537 

----
' ' ------- ) -- _ .... ~ --""' ..... ----- ....... __ _ I , 

.. .,j_ -- -®155085**~ _/ ~ 

__ -- , _. / 
7>(r~ Ql,\ CD 1 55086 --- - / .' ' / 

.,.,~· / / 
~- - -~ .-..- ___ ..,..., -.. 

i'f 
'H 
I. ,n ,,. 
ljj ,--'- .. - "t 
I: n I 1\ 
l "' ,, \\, :,: r : ... ,.. \\ -
llr \- ~ ~3 c~,'~) ~- - -

- "I f'---:::::..-(1-
... II - ... - t,1 
--- I 

""- I, 

/•''_ '~ ,t\ :: I ' 't,·---.• J, ', I .'>- '{'-':::-- _\' }iJ~--
.,~>\)'"''o,/·~(Rof. R;o'' s;J, 

_ -' I of Cabinet) - I 

®154969•* --

1 ~--~ ---------------( Specification s?V ---------------I 
I 
I 
I 

~- ----- ®-~3438 ~ _:---- ®--- 98642 ~-- -- ~~-(Ref, 11262:0) 

I CD 
®--®3438 
®- 98.S42 
®-(Ref. 112626) 

~-:· 

**Refer to page 1 for finisi1 suffix 

~Peculiar to 1 .)4024** 
~ Pecul ior to 1 :-'3400** 

FIGURE: 30. 164024** (FOR FLOOR MODEL) AND 173400** (FOR TABLE MODEL) 

MODIFICATION KITS TO PROVIDE OFFSET COPYHOLDER 

Page 25 



SECTION 573-l34-802TC 

178914l ~----
-~- rnf]'l' (;)\_ 151631 ~ . :: - :~,h·tf·i 153126 
2191 .~ ,1_ ·~.: 

- ~ ··~-
~ LJ r 178895-

I 
/'-153099 

I 

--178892"** 

178914** 

151631---~-~--
2191_......... WU' ~ ---153021 I 

0 

153022--~ 

.<:;L L-7-' " -~·@ ~- 'ill - ' 

151685 _/ -~-~---m 
36<0 _) 

:153023 
I 
i 

--~ ~ ~ ~ 
~ 153107-~ 
\_ 178893** 1107 43---1 

151637_/ 

,...,, S'd of Cabinet /-: ~~ ',, Right ' e ""' ~~~ "~~ " 
"·" I ~~', /"' '1:,._' 

/ ,il' I .... ,., ' B 
_,,;. ~>:;: ' A 

/ ,;. I - J X~', 
., ,. J '-.. ' . 

x,_'l., 
"'" ' "~ ' 

t;!l ":-.... ' 
t.:\•' ' ', 12449"'-...<.:t J<V-.......__2846 '-l, j> ' 

I . ~ ( \ ~/ \ 

........------......... 
(specification 5736S) 

----.--.-------
"--108355 '\ ,"" 

\\. 

**Refer to poge 1 for finish suffix 

Page 26 

FIGURE 31. 178897*" MODIFICATION KIT TO PROVIDE A PIVOTED OFFSET 

COPYHOLDER FOR FLOOR MODEL CABINET 

~ 

:, 

") 

'J'"' '~>;"< 



( 

( 

I 

'·'· 

ISS 4, SECTION 573-134-802TC 

78469 154868 • (Ref. Paper Winder 
~@ I I /~,.~ Tenninal Block) __ .... ~-':'.. ~ n. @ {Gf /-,- I ......_ -· -~. ·s· . ~- ... /_/ ~. '""-.... -.~: ···~-: 

,,,409/ / - /r;;., ! _ .. ...-_ :'4 :1! !U :l[ .. ·· r 
./;..-•.!/ ' ~ -- , .... ... li:io·• 125011 I • --./-/ • I/ ---: ~ •• :~:~~ 

r?:::. ,// .. ' . :.>O~.ot, --~®-J {t ~ , . ·- / ! ''<·· -1ll'llr@--150040 3598/ ~: : 
2191/ •: : '' , :: (!'· -1 : s : j.l' ~ . 

I : !.---(Ref. Paper Wmdcr 
! : ~ 1 Bracket) 
I' ' ~ ' , , 
~ : # i :: : 
: i ~ # ~ ! 
': # //~·., i 
!: / )' : 
': '/ // ? • ........ 
:: ~ I/// ---~ fT' ,~·::1 :: ..... / /// ;./' 
: ':~, // // I ,,"#,, // // (Rear Pane 1 •-• .~~ ..-/ ...-/ 

b . t) ' ' // /./ of Ca one , '__,.__._.~ //' 

\ ·.:;;_ .'::/ 
-·~~~~~ --.... :,..-

.. ~~~~!'~~~.' \ . ..-.:~ \ 

--·~~!-' l .. ~~-· ' 
···~. \_A'"___...-~ .. ~~~~/ 

~~,: 

\ 
J) 

~. 
t\ r ~,,.,; s 

~ t:( ' .. :~_.;,.,-·. - .. 
\ --~.__ 
I ._.4> -

: ••••• 2191 'l . < --,'~'.;\ 151-J32 

3598--w~;-J t&-~ 
12.se;5 ~ 

**Refer to page 1 for finish suffix 

FIGURE 32. 153901** MODIFICATION KIT TO PROVIDE A SHELF FOR MOUNTING 

A PAPER WINDER TO CABINET 

~~~;;1 ~ 

~~~ 

(Ref. 1'54436** 
see Fig. 5) 

-- J, .. ;:·· / I ---------- ······f·· / / ~~ 2191 -------- ..,;:..... / ~ •••• L-- / 
-,~ .. , .... . -:········· ®.......-- 6345 ''~ ' 

---~----~-·-- ..... ,""': .... .. ** Refer to page 1 for finish suffix 

FIGURE 33. 174458** MODIFICATION KIT TO PROVIDE CABINET WITH A 

PAPER TEARING PLATE 

Page 27 



SECTION 573-134-802TC 

Page 28 

.. , 

/;::<1 
·( /.(": } i ,,....... : : : .. ~··· : ~ 

i :·: ~ ~ 
li ~ j 

lf ~ I 
i J 

l : i (Ref. Left Side ! ; ! 
of Cabinet) 1 ! / 

I : : . : .· . . •' 
: : i . ··- •... ·"). : t 

7002 ;; : 

3606--®~@ )·· iJ jl 

I -t .... -J 
2191 ~-·" _.,.:. 1 - ' Il-

l ' . l 
i ~ 
~ i 
: ......... .... · ...... , ...... .. 

194575-~ 
I 

E~~192S 
**Refer to page I for finish suffix 

FIGURE 34. 194859 .. MODIFICATION KIT TC PROVIDE SHELF FOR TAPE 

194575-4 

I 

~ 

WINDER OR TAPE UNWINDER 

/ 

,/......., 
/ I 

108355 

2449 I 
2846 ............ @~ 

"'@ 
_ .......................... , .c::.-
~ . . . ~~ ........... , ... ::: .. ::: ........ --

... ---~ --?' 
'.v 
'' . ·l 

>'-' . \ / . f 

:i 
:i 
:\ 
·\ .. 
'\ 

ii : i 
.! 
:I 
:,{ 

,, !} 
"-., l: 

(R f l ft S.-' --------- '·--. ••••••••.• , ._ .'I e _• e l!. .. ;e .................. :: 
of Cabinet) ........... ,,,, :J 

**Refer to poge ~-~';;'f;"~i-;h suffix 

FIGURE 35. 194857 .. MODIFICATION KIT TO PROVIDE SHELF FOR SINGLE REEL 

TAPE WINDER 

~, 

) 

···~ 
~l# 



... 

( 

( 

~-

ISS 4, SECTION 573-134-802TC 

333198** ------/' 

"-

194575 ----n "T- _ 

~ I 
' / ... 1.--/ 

AY 

108355- . 
2449---- ~@ 

2846-=~® 
/ 

?--

!;)' 

.l 
I 

~ ~ 
! ··~~ ./ 
.-~-~. ~~-.:;?7 Vif
- . . 11/ 

. ··----- --~ II 

-- L ----- 'I 

" ' . . . . .• 'r:! / ' ... 
15284ll .. ~ 7002 . • • • • . • • "-.....l'V 

"'-- 2191 ®-3606 
I 

**Refer to page 1 for finish suffix 

Specification 506645 

FIGURE 36. 

194575-_~ 

I 

I 
I 
I 
1/ 
I"' 
I 

~-·7002 

~--- 2191 

~-3606 

321582 .. MODIFICATION KIT TO PROVIDE MOUNTING SHELF 
FOR SINGLE REEL TAPE WINDER 

108355- @;( 

2846-.@)'®1_2449 

164235*" /" 

Specification 506655 

**Refer to page 1 for finish suffix 

FIGURE 37. 321583•• MODIFICATION KIT TO PROVIDE MOUNTING SHELF 
FOR THE SINGLE REEL TAPE WINDER 

Page 29 



SECTION 573-134-802TC 

. , 

Poge 30 

1268 "-........ 'i 

• ;;.~ 

·,"''-~-------,--
) 

151723-·-~ 
' ' 

2669-:@ 
I 

'. 

--- 333193 •• 

/ 

CJ
I 

' 

~ 333192** I 
I 

@/3606 
I 
I 
I 
I 
I 

2191-® 

7002/~ I 
r--
1 
J 
I 

; 

I 

194575-t 

/ 

_,../'1 

// I 
_, I I 

I 

e 

----------- 333203 .. 

Specification 506635 

**Refer to poge 1 for finish suffix 

fiGURE 38, 321581** MODIFICATION KIT TO PROVIDE SHELF 
FOR CENTER UNWINDER 

_,,,.,, 

,' ' 

'" 

) 
",:r& 

···~ ·~ 



r 

( 

( 

FIGURE 39 

125014 

2449" \ 
?~ .... 

125224-~· C!l 

® /196907** 

1' 

ISS 4, SECTION 573-l34-802TC 

**Refer to page I for finish suffix 

<DPeculior to 173097** 
®Peculiar to 196909** 

173097** (LEFT) AND 196909** (RIGHT) MODIFICATION KITS TO PROVIDE 

MOUNTING SHELF FOR LEFT AND RIGHT SIDE OF CABINET 

125224 

1 2449 
~ _/ 3226 
'"''®'@( ~ 164383** 

...1 

**Refer to page 1 for finish suffix 

FIGURE 40. 163796** MODIFICATION KIT TO PROVIDE TELEPHONE MOUNTING SHFLF 

Page 31 



SECTION 573-134-802TC 

108355'-.... 

2449~'-...., 
(Rof. loft s;do 2846 .@ 
of Cob;oo•) \ ' r------,~ / /® 

~ ------ ( -- -- -- ____ ..,_..,_-.,._~ 
''- ------~~ ~--- .,"'- I ~ ---- ---~-- ~ 

Q . f."\-~~ 
() 

' // / 
/ 

152848 
--[_ I 52899** 

~179600** 
with access hole 

,,, 
,,, 
~ ~ . 
' ' I 
' : 
' ' ,. 
I 
l -Specificatio~ s:v 

(!)Peculiar to 17960·; 
**Refer to page I for finish ,J'fix 

FIGURE 41. 152910** and 179601** MODIFICATION KITS TO ADD 

DIRECTORY HOLDER OR MESSAGE FILE HOLDER 

'-----113844 
....~.,.. ____ .,8642 

~ 151229 

~/""::. 
,"' r 

I 

I - ///(;:J@J__tJ ----/ ~ 
// -c c I 12627 I 

I 76671 ---- . rt ·- c 

124999------

17M68 
7002 

/ 2191 
/ 151657 r---t.:>\""' / 

I \:,:q'<&-~ I 

I 
: ~176712 
L. 176669 

320410--flil 

cf::::-~~~ ---
-~-- I 

- /119649 
-((j)/ 

Page 32 

FIGURE 42. 176713 MODIFICATION KIT TO PROVIDE LOW PAPER AND 

PAPER-OUT ALARM 

' 

1 

'') 
4 

,-. 
;,{~ 



I 
< 

(
. 

( 

\ 

T 

ISS 4, SECTION 573-134-802TC 

·-----, 

I 

170306 Modification Kit 

-----------------------.__ 
(~pecificotio: :~~ 

104:07 ---® 
J54C--ss· 

151152--
_if/ 

164272 Modification Kit 

/ 

i-151632 

~2191 
/ 

/ 

®--7002 

~---158215 

--------------- --. 
Specification 500010 

FIGURE 43. 164272 (FOR AUXILIARY REPERFORATOR) AND 170306 (FOR KEYBCARD 

REPtRFORATOR) M DIFICATION KITS TO PROVIDE CHAD [;l',f'• .• ~1 

§ ~ 
"---164593 .. -· 

],)4277~-_,.·I {.._~ / I 

~ e./ : 
I 

®-2191 

~-3598 

-----1542:-'5** 

1?-----151:031 
$-----7:J02 

I ir·c~ T ~r.:· S ~-if 

Specification 50001~) 

**Refer to page l for finish suffix 

FIGURE 44. 164405** MODIFICATION KIT TO PROVIDE CHAD COrHAit'-IER FOR THE 

AUXILIARY REPERFORATOR AND/OR KEYBOARD REPERFORATOR 

Page 33 



SECTION 573-134-802TC 

(Ref. 

Page 34 

(Ref. 151511)~ ... <"~~ 

.. ·:<::::>···} 
154431**) ::·( ~ 
\ ... ~, :·: \ ': \ l 

.:::-": 1'1 : .. ::~.._. .~ ~ t : I 

.,:-· f~~ : : : ~. 
~'"r I I I .··"\ 

t : I I I .... ·· ... ·· 
l.\ i : '!.·--:>··· 1$'- - t-- - -{~·: . . 

'-··· 

178390 "~ ./ ~~ 
/."/A·~.. !,t,, 
o , « I 

o. (' ': ;; ; 

// ~ ~~ 
o / 1 I .. ~ 

~,./rr 11 :: ;@r ~; it ~ 1 

/ ,, I. ~~ .... "-12 
• i! ·• '0/ '- 70o2 1247 

•I !: "-..... 1: ' 151630 
~~--"' :::: 
'•'• !i ;! i / (Ref. 160344) 

.. --~~:~~~:/ 
r~:~:: :i ::: l (Ref. 2191) :···:: I -- _:: ~: 
II I'P,:cJ V· ~~~.,..-, /Ref.l51722) 

'i'•'' .(~~~~ 

~ 153442--\1 

I 
I 

121244-~ 

// . 

.. ()lP~ 178392 

NOTE: For referenced part numbers 
see Fig. 5. 

** Refer to page I for finish suffix 

FIGURE 45. 178387 MODIFICATION KIT TO PROVIDE HIGH VOLTAGE STATIC 

ELIMINATOR TO NEUTRALIZE ELECTROSTATIC CHARGE ON PAGE COPY 

' 

,&, 

.. 
.~.).· 

~v) 



r 

( 

( 

•, /
-""'~. 

I 
/, .. 
,: 64 '• 
:\~~ :! ! 
~ ;. :~ : 
~:: J :i t~ 
~·· ) ' 
~:. ::i I 
~: ::i t. 
~:~ ·:: ~ 
:: ,:! \ •• 
,., ·:1 f 

'·' ,- I ;, •,; I 

::: ·' ::i \ 
::: ::: ! 
:,: ·:~ ' 
r:· ::! 1 
:,: ·~ ~ 
r~: , :~ •• ,., ·' ' t,• l I 
'· ; ..J 
f:: ,:i/' 
: J .• j 
t'. ., ,. / G,/ 
I 

(Ref. Left Side 
of Cabinet) 

q; 

(j) 
160466** 

I 
It 

·r;'ff- ®-
trr£ 1' ' 1 ' 

I (j) 70720 '\., I 
I 
I 

(~ 
I 

115593 

~--151723 
~tiffl-2669 

,..,;:_~-34432 

ISS 4, SECTICf'j 573-l34-802TC 

....--1 )0403** 

**Refer to page l for finish suffix ----- _/ CD 
~ Peculiar to 160470** 

FIGURE 46, 160468** (PIVOTED HEAD TRANSMITTER) AND 160470** (FIXED HEAD 

TRANSMITTER) MODIFICATION KITS TO PROVIDE TAPE BASKET 

)~)-112626 -- / 

-., 
I 

I 

~~---151632 

4 2191 
. -;_t;· --7002 

l. __ '~t 

3639~ / 

151723-~ 
1/ 

<D 1 24999- - - - - - - - ._/ / / 

.. ~1 ·-119467 

<:. 
/ 

/ 

/ 

/ 
/ 

--

/ 
/ 

--

93118 1178 
I 

-·-@~ 

157985 

"'"" 

<D157985 Cable Assembly 

""Refer to page 1 for fin ish suffix 

FIGURE 47. 154756 MODIFICATION KIT TO PROVIDE FORM-OUT ALARM 

Page 35 



SECTION 573-134-802TC 

179049 

~~· 

2669/~ 
® 

125231/ 
« ........ i"" .,A( 'I : ........ -,.,._....., 

i :: : I :: .:"-;~~) 
f :1 I ·: ~-::..- .... ~" 
1!! i k L _ -..-; '\ 

151637 ~ iii):::.."~--.:.:-- ' no743 \ ( ::r-:.>~~ "..-,:_..:.·:?-:.>~ 
\ 

\ I ::::-• ~/ ~ .... -.-...._ .... -, ..... / 

125011'-.. All .... ,/ -- ..,_f~ 
0

..,., ,,, / __ , 
® ..... -· <~, ~ "-. ,... (Ref. Left - Front 

---- ~ / of Cabinet) 

193674 r:----,_,::......-/ n' Part of 193674 

~ ..... ' . 
I 

I --

......... .... '0· ~ r--
- .,. .... _,... II I .--

121018 @, :-:-~r :1 : .• -

\ ~ 
: :: l 
l tt I 

~- I ·' ' ~J( <> I :! : l it ! 
I

-- ol I 
-- II I 

( ~
---~: 

-------- ......... 
.... ~- ..... .. 

•' .. ,, 
•' •' •' il /(Ref. 158670 .. 
!i see Fig. 2) 

Ref. 159735** !_ 
see Fig. 2) , 1 -----179193 ----

•' .. 
·' •' --- :: -- ,. --·· 

Specification 501905 
** Refer to page l for finish suffix 

FIGURE 48. 193675 MODIFICATION KIT TO PROVIDE CABINET WITH 

TWO HINGED PANELS IN LOWER CAVITY 

(Ref. Dome Hinge)-(:'·· <·,., ,,'· . 25123---_' 
;;-li.,,,.. . ... ,,.,,, ,, iJl 164936 <-_ '···· . :~. / 

I ----; 2449- • 
1{..4942 / L.... 176422 

I / -.. , -----
/ I 

~
/ I 

#'._ I 
1"1 .,." ~ 

1'"\ 
I t-i•tl.:o 

161777-\1 ~~ v.· /r~ , I .. . 
.! r~:fl:,r: / 
I 

t- ~ '"-. J 
J...-1' ,.-

/J-164943 

(Ref. Left Side I : -164944 

164938-~ 
125015-@ 164941-

2191-e 

~~~ 
of Cabinet) I I 

\ 

.. '- L 
//,··: .,) --l-125015 

/ J. // -2191 

~··/········/· ,,,~~::.~-::~-.)\ 
!fi.G-/.-w ... ···"" //. 
... '·•;;>··t,..-• (Ref. Transmitter Distributor) 

'\(Ref. 158678 
3606-~ 

Page 36 

/ ./ -3606 

/ r---
l" \ """ 

\ 'f-125015 
~-2191 

-3606 

see Fig. 7) 

·-..., 
Specification 500555 > ---------

FIGURE 49. 161814 MODIFICATION KIT TO MOUNT AN AUXILIARY TYPING 

REPERFORATOR BASE AND PROVIDE TAPE GUIDE 

,. 

"'),, 
", _: 

·.· .. ····" 'iii 



(' 

( 

• ' 

ISS 4, SECTION 573-l34-802TC 

125170 __ , 
I 
I 
I 
I .. "'i" l/j/ ___ :__L ____ _ 

I 

~~125170 
I 

) 

/'1------..... '""'''' ,l! _ ....... _ ,,...,. 
,.••" I -<.., .__.,,,, 

.... ---·· l -- ... ,, -·· ' --- ... ....... .'_. I --- ....... .._ / I ,, ..,_,.._. 

I 
154655 

: .. -·/ : ----- ---_..,-· -- " . ' -- ,, ____ ./ : : ----- .... , 
/ 

' ' ---- ----
' ' . --- ---' : e....;.--- '"PC I ••J w/94660 •• ••• ·•·"· 

' ' ' ' --- ., ...__ ' ' ' --- .. ...._ ..._._ ' -~- : ._,_ ' ~- '-'~ ' .. . .• --<.., .... ~ w.. . .. ·- .... ' '·''<· 92527 • , ... " •• -'""' ; 

:--·.". .;T"'~ •.• _;.?' ...... / 
"'" ...._ : " r ''~' ..... , , .. > • .--· ./ 

"' ~ •••• _. ·- ,_,....-49514 '· .. ,./ .• / • •• ' • <" ... .... .:.: .... - .......... /,. ,.. .. .. 

49 /~ ,·<·-·- / ""'- .... ·· _ .. -·· ...__,___ ...... .... / ---,_.._,- , •••••.. .-.· •.•••• ..-"' (Ref • Cabinet Sh If) 

514./ 94050 ~I -----';_._._,....._ _____ ..• '.-·········· .......... -~ • ..-· 

"-' '· .. e 

FIGURE 50. 

..... ---:.....-£.. ............ · 

154651 MODIFICATION KIT TO ADD SIGNAL LINE ELECTRICAL 

NOISE SUPPRESSOR (D. C.) 

125170 _/~ Ia. y""' 125170 
,:k.•" "'.l I 

Ill 0' .#'1 
~ /ll Ill/, 

{-- ,;t - Ill . 
~ 

' I 
I ! ..... ------..... C'''' I .~·_/ •<,,,_ ,._..._..,_..,_..,_ I 

..... --··· ' --- "f._,, .. -··· ~ ---~ ''"· I , ,--.. "'" 
.... ' ' ·-- " ........... -· ' : ---- -----.. /' : ' ·---- ---.. , .... / __ ....... i ! ·----.:::::::··--... 

i, 

1 

/Su- · · ---- . ..,_..,_, 
"" ' ' ,plo~ wj94.160 '- • ._ "-·~ .. •'"' ---• .. , ·- ' . ' . . -,, ••• 4 ~ I ., , ••• ~ ... ;;;~)t ~---.~. : " ' : . "'' 

---,-;.-.~ I ' I ·";.;- _ .~ I I ---..-~ t:l) ~ 

FIGURE 51. 

•".::::.-..., ,j-
9252' ''<.·~. • .. --~""·-3'

27 

'" ;------..."---- .t·• ~...----.. .... ~ .. -· . "' ... -_. •• , ...... , .. ~4951<':• ·........... ./' ~ 
49514 

-~ ••• -,, ........ .-"... .......... -····. • •• -·· .... "' .. ... .. 94.).)0 ~-:-'-".-....,_ , •••••• .-.-.·· ••• •••••••••• (Ref. CaC>ind Sh -1'' ~ -~ ~ ? e '' 

~ ----~ ... s .......... ·· 
.., 

151988 MODIFICATION KIT TO ADD POWER LINE ELECTRICAL 

NOISE SUPPRESSOR 

Page 37 



SECT I ON 573-134-802TC 

OV DC Coil, 

~
15759 (12 PI t d Contacts) Gold g e 

DC Coil) 

76572 (48V oil CD3598 
19145 (48V DP~ ~ed Contacts) 155/7 50 '\ 

Go<d 

0 

CD fi73a29 Iff' 
GDGDL!?6574 ~ 119648 I 

/ 173579 • I I 

~ \ I 

~ @)'~ ~--- J 

156740 ~~ :.;,65 i / 17;,, : 73715 (5/S"Lg) ~~\ ., 2

T ::92176 (11/16"Lg //I 176150 rr~---
,® • , • ~= .. CD173527 I 1~i~~ & · 1 -9®:- _ 'l)CD1""' •• 

~@ PC : ''\ / 1J0743 ~ \ 

93969 

w 
/ ~-f/0~ -:? ~-~~- ' -"" ' ~ 93969 ~-~ --.~. . CD121249 -®_"'-' ~: CD12124

8
4. " -~j #" ,-; :2- ®CD121251J ~® • . , CDJ212' ~pv. ~, w'kYy - ----, !OW~"" : '

0 
-r'-r._<Dfii-WI 

' ... : ' ' 2191~ ' ~~1.,-- s $, (E)(C n • I ~-~ I ®"--7002 0GDJZo:>? • •. /2191 , CD 151694 : Gll~ 
219

, 

~ : CD® 

151657 ~ ~ &f&d5151658 
II ' "

63 

' ~'-"V , ' I '1657 "'~ 1513/.¢ ' 165027--{,,.,~, "'"' -

\ l.t;J ---r--;, ' ~ ~~ ~ ·- ·""- ··o27 l CD 1-73577 ~..._,__7002 1oJ 

L .. j "'~ 76573 iJ, ~,';116 IE 

173562 

~153631 
173564 (Top Hole 3/8 Dio.) 
176560 (Top Hole 35/64 Dio.) 

Supplied with 171594 and 173832 

~'@ 77902 ____ n ~------ 176541 

,'~/.@!_ CD~173581 2191 ..._,___ tj 
; @ 17 6563 2254 ---- (#'iJ 
) '® 

/ --- CD77!28l_ G.!:l GD 77808 (250 Ohm) 
2254 ~..,.. _2,;

1 
-- @0 7575Q_j-- ® I 

(D 75·~35 
I 

CD 17383~ \ / C\', . ~ _ ---93969 ~ ~ 
®@ 171594 @/. / ~ -ct& ®@ 88083 (100 Ohm)----- . --~-• _ _ _ 

®@ 176580 ~<, rg _____ Supplied with 176563 _ ~ 
-®171563 (Amber)\ ,d/1 \ ®125202 . ~ 
@ :..0J -> @/. 15750 ~,.:::::- - .. ~ ,-fiV '// f.J .--®llQ/43 . --_ © // ,·-- ... 

(}Y Ld,/ rr:;·o .. , ·®176594 ®093711 (2~0hm)/ @// 

·~ 
~ I .._ I CD 87477 (1000 Ohm) / ®176582-- - - 0-

CD 173932 (White) '4> ~.: .. : ... , ~ I -
®" 

®93969-t! 

pgge 38 

CD Port of 173520 
®Port of 17 6540 
0 Port of 315.543 

FIGURE 52. 173520, 176540 AND 315543 NUMBERING MODULE ASSEMBLIES 
(ALSO INCLUDES PARTS ON FIGURE 50) 

-~ 

01·'.)·.·. 
I 



( 

( 

( 

ISS 4, '>FC :O'•J 573-IJ!•-802TC 

~ 
(j) 119649/ i 

6-o}fl ~ -- 1 Design ' 15 I c .-, .,. --- Ear Y -.p @ 
/ . • 15!630 

21
,, ® D ---

73~80 @1735.58 -/

1 Ill / 21'11 ~ ,.,, ' ---

78482 

<Di25011 

304714 

w mw ® ~ 
12501 I 

i 1 10743 
I I 

tl~ ~ -. / ,2191 7002/ ~ 0103841 ~g~c! 
Q@@'{l ' @ z,, I 2

/ Cl(i)' -, 15115 . 2''1 ' v 
0 @173539- .e •, ' 0 ~ r·1J I ,6 rs 

H@~<{) 
I 

JS li'j2 

@ 
15607A/ 

Early D.osign 

~ ~ 
150982 

....... 173575 

173759/ 
// 

/ 

~- :- •, ·. ---
.00153790 -tf- 1 - - -·--::.1f- _ .J 

001· '43-•-:----- ---• r--- .., 
(;Vii ' . 141 0 ® --l --- · --® ' - - ·- 1' ~\.: ' 1 · I I ..l ·~ 

/1;:. =+-~ /y- ·-r:- --' 

I I '/) (4)]'()1 ~- - ., - ' 'D 'i 1 ° 160 

1 @~<{/ 

-~ 21 c 1' 

~1 
1'J404. / g' 

('rllllln- 84 

::,.~.4 

:;6/4'J 
(02 '191 

~67·1) 

~ 
/ 

I !964° w 
156632 /v /. 
:•1''1(~ 

"''"2 I 
J/ © 

I 

11

'6•(;'1"'3" 0 4 ; ... ~ ,, ,!, ·= '\' 
173'23- I , I 

- ~,· ~lJ735Js ":.~; ... CD ... <V173526 

I \V ) ' ·'·'---~~®:"-1-7° ') ---- -\,~,---~~'I :-- -: 
.... ! 73'48 era • Jl ]t) r\ 

'" 1 - \._,6,~ 

l/'.]547-

1 ,, 310068~ - -~~ ..... ! '-, 
f ,_./ I I 

_J00310065' ~--,bu --- - ~- . u u' J 
CD~ '- - ~ ~ -:;;;::/ 

·---- --~ ~: ' 
I . ®310061-~----------- ---------~ 

®310062- ~...l ~ --- -----*---- ----~ 
.,..,..- I I 

: ··----~- ---- . : ®1!9649--~-- I ----~ 
I _._ 

1:;44.'-~ 
.. "";2-'f .,, 

173~)46 7191-

36CJ6-~ 

n. -- ;;352~."3 

~ .-,5-1 e/ __ ':;~~om 
~------ ' / / ' 0 .. ,_ •• 1 --~- • ~ 

';;-J /' \._~-- ) --

:19652-~ 
- e. "'"~ ~ 

~ '--.

1 .. ~ ~'':·;:,JL . I "t;;;:,.) .. ,7 

I f -._ .::.,::.:;;::~_:--__:.,;· 

90490---®-----·----$---- ------$ 
119653-~- .. ~~-- - -~ 

~ Esr',[),_, 11':6:,2 -

(i)F~" .): 1-o)62 cnc 1~ 
0 f·J 1 ~Hi -·~ ~-:. ,, 
J) ~,:;; i \ D•_-'si~:n Pa1 ts 
®lntcrn-1ediate De~i:Jn Pc.r<, 

.\'\sgn<..:.·t A~,~e:;o.bl ics 

J,] 

<Dlcte·:· D0si9r., Pc;, 0i !-3~.:' ·(::c. r\c;ernoly 
8310066 Gear ond Disc A11v :i, !replaces 173551} 
C:3!006;· Gear end Disc Ass<r-sl,- (replaces 173552) 
<I: U'>eci •.. ; h 3 1 (l0b6, 3 Lf)6/, :Jnd 3 10068 

FIGURE 53, 173580 AND 1:-6561 NUMBERIN(~ AS'oEM3LIE', 

Page 39 



SECTION 573-134-802TC 

15502_3 

I 

11«78 ~ 
I ©))' 
~- ~ 160369 
y 91683~/ 

124220 

~ 

179748 
(Mates w/179749) 

\990\ ~ ·.· (f)) : . 

,, 
y 

y·} 

~
-~ 
;> 

J-'· 
\ 

~~~~:-J 
-~2-~ 'J ~) I -

~,'!:11«78 ~~ 
~~818 [i 

.fiJf ~ 
... 15/'1'12--cr 

I 

' ~ . -ib 157993 5Z9: 
I 
I 

1(~7~)(/9 

·(5:9 

~ 

~ 

40 

~ 
CABLE CLAMPS ] 

Number I. D. 

121242 1/8" 

121243 3/16" 

121244 l/4" 

I 121245 

121246 

121247 

5/16" 

3/8" 
7/16" 

1/2" 
121249 '578·;·--

L12.12~0 -~~~ 

121248 

121251 1 . I 

lM/87/
1 

C) 

~~320418 

320410,,4 

FIGURE 54. CABLE COMPONENTS 

)3 

125139 
2111 I 

- ·((i) ~ u 
··-·-ff0' . J>r 

WY /: y 
157393/ 311527 c_._j:;{_ 1 

I):C,/LJ a 
JUMPERS 

~., 

) 

<-:~ ,~# 



..., 
a 

<0 
<1> 

,:.. 

,.,, 

.., 
G) 
c 
"" ,., 
Vl 
Vl 

.., 
)> 

z 
.... 
)> ..., 
m 

"" m 
m 

~ .­.-
0 )> 

~ z 
m 0 

"" "" () m 
)> () 
0:1 .... 

z ~ 
m m 
.... "" 

s: 
0 
c 
z .... 
-z 
G) 

() 

0 
s: ..., 
0 
z ,., 
z .... 
VI 

1991 25"* ----

:? ®­
/.,J -

121005 7002 

!WI~ 

I 

8--2191 

"122476 

/151632 

!.--2191 
®-7002 

LOWER CABINET­
OUTLINE 

" 

199188 

/ 
~ 
~ 

~96509 

19860\~\ 151229 

-- '\ / \65268 - --®f;. / 
\~ 
3639 

rJ1~~@ 
-a@ 

lj~ 
151229 \ \ 

3639 
165268 

/ 

~ 

196930 

151632 

~ 
~®(i) 

2191~/ --~---. 
7002/,/-- ~ 

. ,_,/~~: 
)

l .986!9 @~ / __ ,-

/ 

qR .....___ 3438 

J -~ ~ ~ '2669 

--i"" C@ 151723 

2191 \ ""'- 198622 
151630 

3438 ""-
2669 ""-""' 

1517230@®/ 

i;JP 

~ 

3438 

v; 
VI 

~ 

til 
m 
n 
-< 
0 
z 
~ 
w 
I 

w 
~ 

~ 
-< n 



SECTION 573-134-802TC 

Page 42 

.. ,,., __ , ~ ,,.... - -~ 

-v/oy ~ w/162680 } "' "'K-_ ~ ' 

~ ~kf I - I /:<1 J -- 16,;., c®" 1 191635- • Y:;y ;;;::;.,./ ~-~. • •---------- 'I 
~~w; ~ IN\;:---- '-.J 

(A ~, Y:;!j /?;\\------' I 

w {--:\ ---<-~--- '\~~(, 107393 ' I~ ~ - ' - ... ., .. - -•. ,., J;~ "' -,91683 y . d w/107393 9168\ So,ploe -

I , ..- , 

(5;~Y©}_ 
Supp 'e 

'" ' l) "•orr ~ (::\ 

~, ' '•"Zv'·''c ' ' .tY 
": ~(Qr 

.,... .,., -" r-,C":l1 

I I
. d/ cQ)' 

w/128896 0 '' S lied w/107393 
___.- ' 91684 upp Supplied w/162680 0_:::_.----

0 : 

11-198595 

' -----151637 
~-3640 

~-----198586 

198585**-----

",~\ 
ASR Cabinet Cutl;,c· 

152848 

"'<Siv __ -@ 

/ --· 
82833 

:i!­
~2846 

-~ t®::--108355 

2449 

\ 

**Refer to page 1 for fil1isi~ 'uffi?: 

FIGURE 56. CONTROL PANEL, TAPE GUIDE AND LEFT SIDE SHELF 

l 

0) 

) 

-.. ' -~ 



( 

( 

~' 

r 

155 :. SECT lOt< 573-134-802TC 

98726"" 153492\ 
61085 .• 

~ 
~ ~ ""'~l 

116783' 
l422o"(3Amp) 
143306(1Amp) 

ll85ll(J/8Amp) 

-- ~ .•• ·,,._~ 
~ 

·~161238 

The 144613 is the some as the 
151560 (see Fig. 9) except the 
,1445J.8 repioces the 151~71. 

1192231 
110743;-·---·-Supplied with 
104807 145182 

~ 1 
// 

-~, ~-45025 . 

n"" 
-~·~;-

15163u- ~145097 
7002 FOR MOUNTING 
2191 CABLE CLAMPS 

145038 
151630 
2191 

L :' l~ .. _;;~45096. 
TO SECURE PANEL 
. TQ CABINET; 

145090 
2669 

112626 
145754 

3438 
151723 

CABLE CLAMP 
""" ,, 

j I<;!,Atv\!']SIZE ( 10) L . __ cABj._E 

1,21243 145025- R 3/16 
121246 144615- s 3/!'t 
121247 145218- A-A 7/16 
121248 145Q97- X 1/2 

-· 121248 145030- u 1/2 
121248 145098- y ;z~ 121248 145243- M : 

'-· 121249 145001 -[V! 5/B 
121249 145011 _,N i 5/8 

~ -·-·,~·---~--~--- - ~~ _1:4l0~~1VL ... 

FIGURE 57. 145000 DISTRIBUTOR PANEL, ASSEMBl-Y 

Page 43 



Page 44 

145060 

I <!~~ 
'···. -/~·!A 

145029 ;~ . ,~· 42827 

1612 

165118 
8449 

38~ 61085 

\ --
~ 145278 

\:j,t:\j·,/ 

f!U'Nl VIFW 

FIGURE 58. J,J 200 K! •.· f\!ill I 

~145!170 

35551 TO SECURE PftNEl 
ASSEMBLY TO CABINET 

f'.\~lfL ,\\;,UvH:LY 

1' 

,, 

) 

~
' 

' ' 



'f 

ISS 4, SECTIOt~ 573-13,1-i,JL::' 

f 

/145723 
.; 

f 
2 

( FIGURE 59, 145050 MESSAGE PROCESSING PANEL ASSEMBLY- FRONT VJ,,EW 

Page 45 



SECTION 573-134-8~ 

/145733 

145752 
145753 

TO SECURE CABLES I 3598 
TO CABINET---j 2191 

150978 
153534 

RELAYS 

1. 145002 5. 1,45092 
2. 145003 6. 145093 
3. 145008 7. 171507 
4. 165021 8. 165051 

9. 145349 

FIGURE 60. !45050·MESSA()E PROCESSING PANEL ASSEMBLY- REAR VIEW 

Page 46 

'~ 

') 

·l· # 



ISS 4, SECTION 573-l34-802TC 

( 

rl45725 

( 

t45784 

121249 

( ~!GURE 61. 145225 TRANSLATOR PAN~L ASSEMBLY- FRONT VIEW 

Poqe 47 



' 
SECTION 573-134-802TC 

'~ 

/145730 

') 

171555 

RELAYS 

1. 145002 
2. 145008 
3. 145022 

FIGURE 62. 145225 TRANSLATOR PANEL ASS!.'MBL Y- REAR VIEW 

;~ 

Pogo 48 



{ 

ISS 4, SECTION 573-134-802TC 

( 

( 

~;, F I G U R E 6 3 • 1 4 5 2 5 0 A LA R 1\\ P A N E L A S S E M B L Y - F R 0 N T V I E W 

Page 49 



SECTION 573-134-802TC 

Page 50 

45221 

50543 
61085 
7Q073 

RELAYS 

l. 145002 
2. 145003 
3. U150l 
4. 145349 

FIGURE 64. 141\250 ALARM PANh ASSEMBLY- REAR VIEW 

1~, 

')' 
,, 

q.) 



'\ 

' 
ISS 4, SECT!O~~ 573-134-802TC 

(' 

(145726 

( 

( F I G U R E 6 5 . 1 4 5 3 5 0 I t'H R C E P T P A N E L A S S EM B ~ Y - F R 0 N T V I E W 

Page 51 



~ 

SECTION 573-134-802TC 

!!, ... , 
'' '· 
.. 

!145785 

f 
r145731 

,) 

145789 

RELAYS 

1 • 1.;5002 
2. 145003 
3. 145008 

FIGURE 66, 145350 INTERCEPT PANEl A~SEMBlY- REAR VIEW 

·~ 

Page 52 



,, 

( 

( 

FIGURE 67. 145204 48V D.C. POWER SUPPLY 

(. 

ISS 4 SECTIC: J 

153442 
3433 
2669 
145181 
165102. 
145057 
145066 
145175 
121245 
121243 

' 
- l3-~ ·-8021 c 

Page 53 



SECTION 573-134-802TC 

REAR WAlL 
OF CABINET 

\ -- -.-( r,:.:.:::b)·OJ __ ; 
'• 0 ----\-.!---

... _,./ ~ 
115_594 

..... ' 

~
"',, ':;:-141 

I 

; 60971---- ' ' ~ 

oA97 / 
3646 ~ 

'" ,·. ' 
'", ___ " ,_~ < <--------~-~--,-,Jr· , 
--\-,\- -ti~;~;,,i~~,~~;,~;,"~~~;j I,, : 

''. : :II ' ', ·--- ---- ------- ....... ' ~-- ~-

2449 125213 

I I 
___ 0-~ 

1- -- '<!.) \.!)) 

12L-~~ _ -~ 
~-~ --- <&~ 
- ~-- I I I-~ 
~lj' 83497 3646 j<tJ '15301l -U1ffi 

124612 

126986 

I-[CD160972 
®160973 

II 

I•! 
Iii 

i d 
!ill I i I -~1 
I- I 

' ii 

1°J :II 
0! :ll 
w iii 
:m ljl 
·' __ w j·· i il 
I 'I 'ffi 1·, I I 
i I 
I ffi I 
I \l) I 
' I 

(
!m 11 

I Ji 

!I "'"0913 1m 1:

1

" 

i Ai60972/ 

•Jge 54 

. .-r:i;--- -- - - -
r"~ ..... :~·1 

FIGURE 68 . .140387 AND .160388 /vi"ODIFICATION KITS TO PROVIDE RELAY R,\C!< BRACKETS 

1 

-~ 

I 

) 

i~ 



..., 
c8 
IS 

"' VI 

,... 

., 
(') 
c 
"' 
"' '() 

-<> .... 
'.;.. 
-<J 
0 

~ 
0 
0 -
"T1 

-
" > ...... 
-
0 
z 
;;>; 
-..... 
V> 

..... 
0 
..... 
> ..., 
m 

""' "' 0 
0 

"" > 
s: 
~ 
m 
0 

;<) 

n1 
r-
p 
< 

" 0 
z 
..... 
"' 0 ,... 

CD77902 

165103 

® 165449 (47 Ohm) 

I 
~ 

88 ..., ..., 
IS IS 

n " c c 

~· g· 
00 
'()"J 
.j>..Q 
.O.N 
;8::::! 

~ 

'-

' 

~' 
118154 (47,0~ ~' 

0~ 

' ,, 

~ 

'~ (<Dl51685 
'\(;/1_®150652 

-170319 

't ,- ~ 

'd 
_f 

1,?1~ ;-
®162072 

l~5W2J 

Vl 
VI ... 
V> 
m 

" ..... 
0 z 
~ 
w 
I 

~ 

~ 
N 
-; 
(") .. 



SECTION 573-l34-802TC. 

49514 

1 3646. 
rr.;;., e:,/. 34432 
~-~@~ ..... _ .. 

[JL __ _ 
I 

115594 

~ 

~ :I ,II 
~---@ I 

0---® 

0 

(/) 

~ 

---~ 

\ 
45944 

34432 

~~--

1 125186 

r@~ 

34432 125186 / 
-···@~-£ 

,' ~ 158990 

/' 

\ 
158992 

--158989 

1577 5 . - .-/')320410 
~ ~.,_ 

l7'i709 

FIGURE 70. 173706 MOD!FI<:;ATION KIT ,FOR POWER FACTOR CORRECTION IN CABINET (LAAC) 

Poge 56 

l 

'~ 

4) 

..•... ,. 
~ 



(' 

( 

( 

r, 

ISS 4, SECTION 573-134-802TC 

~-34432 

fA I ~ ,~-~-_!J_L ~~ ----125186 
. e-
o,/ 
,.·/ -=---. ~--
~ 

"\",.../ 34432 "/" 

@ / ~~y~;··,l 
@@._ --~ I 

' (£ i 
I ~ I 

I 
' 

I 
~-~ i 
~ /IL--158991 

I 

0 

II 
ii 

r:~-. I! 
~11 

.J 
q) 

OJ 0 
0.-

155755 

~ 173708 

c---< I ---- "'01 "l ~~ ,c>'~ ,o'" 

~----- . ~ """ c. ~-158992 L/--·--------------- ~ 
~ .......... ~. ___ _ ~ I i ----

\ 
115594 

--~ 

\ 
45944 

~~~- < -~ /' 
.__ ~ C::.:::::::::"""'·ec-,,_~-,""-~-¥P -<=-- ~"'' 

, -

FIGURE 71. 173707 MODIFICATION KIT TO ADD POWER FACTOR CORRECTICN TO 
AUXILIARY REPERFORATOR IN CABINET (LAAC) 

~-
309535--,-:;. 

~ 

--12124,; 

CD 155 i'55 
GO/ 

~- .320410 

®' 

~--- 01550:~-t?t ;; 

~/~ ~ 
_(,) ~~~_e--~ 

v/ ~ ---''' "- \ /%;) ~ '1_(])102.>50 '1, 

__,., ~ I <: ~// 0 1
--·3095''4 - / . " 

--.y" 
// .. "' 

~Supplied w/162680 

/ 
120175--_~ / 0/ 
~ 

~83 Supplied w/155023 CD.-09535 Coble /,-;sernbly 

FIGURE 72. 309537 CONTROL PANEL ASSEMBLY 

Page 57 



SECT! ON 573-134-802TC 

Page 58 

115~594 ~151658 

w/2191 

--- ~ ~7002 
--~ 

121244---~--­
I 

" /219 

L>-1_ ~ 

~ 
-161223 

I 

qJ~- I 
-t--

1 -
I -: R~~:-@ 0~~-

/"l ~6 //e., ~/' ll 

/~ 

I 
I I 
I 

151939---~: 

// / 

/ll® 
158252 

@ 

I 
151416 

' 
-, 

I 

3598 

,_ 

C' ' ' I ,, . , I . 
1lO' i ~~ i 1 ~161873 (5ooo Ohm) 1

' II 161875 (2000 Ohm) 
161 965 {1000 Ohm) 

~2191 
1 151659 

--tr;!_ I 
~-~ 

/./ 
/ 

// 

------

0 

Specification 5?005 

FIGURE 73. 161302 MODIFICATION KIT TO ADD AUTOMATIC CHARACTER 
FEED-OUT CIRCUIT TO AN ASR SET 

' 

'*' 

') 
·•' 

:''"a. 
1~ 



( 

( 

{ 

ISS 4, SECTION 573-134-802TC 

@159820 ~ 
(j) 1 ',463': "Y" 

I 
Q) 320418 

I 
~ 

\ 
..._...-, 

159?19 

f 154408" c 

(Re • ) "-~~ (lJ see Fig. l 0 

It 

I W" 320418-164639" 

3598~~ 

' 2191 ""'@ 
I 

2254""'~ 
I 

75750\® 

I 

£5 

75750\ I 

® ® 
' ' •, 

/77902 

Part No. Length 
151819 3" 

@157230 6" 
CD157231 8" 
@164641 IS" 

164642 22" 
®t64643 33" 

/ 
115594 

fl'@ 
•1~ 

'/ 
~ p;:-.-~-

®-­
~/ 

/ I 
151630 2191 

/44048 

--- ------® /110126 
® /55219 

~ 

It 

'!. 

'® 

~I ~-152462 

' / l'i82.JS 

I 

® r-, 
'. 

~,: 

- ~~~~~3 ~~ 
~ 151827 

------ ~320410 
(i)l55755 -(?_~ 

~~ 
" 

--~ ~)64631" 
~18~ 
~~ 

---- @IV"''''"."d c:< thi·~ hole only 
v.•H,;:1·1 ,n~ta!led 1n upper 

portion of LAAC cabinet. 

@Peculiar to l646J3(Specificotion 59835) 
Q) Peculiar to 16~4:l(Specificotion 59835) 

FIGURE 74. 164633 AND 164640 MODIFICATION KITS TO PERMIT LCXDI AND LAXD3 
TRANSMITTER DISTRIBUTORS TO OPERATE WITH LESU13 OR LESU15 

Page 59 



l 

SECTION 573-134-802TC 

,, 
('~~ 

~~"" -~•lV'l "'"~ 

"")', 
"i:f' 

RELAYS 

l. 144979 
2. 145003 
3. 145004 

FIGURE 75. 145100 TAPE PREPARATION PANEl ASSEMBLY-REAR VIEW 

Poge 60 



ISS 4, SECTION 573-l34-S02TC 

(' 

145020 (700 Ohm) 
92309 (40.J Ohm) 

r145727 

( 

FIGURE 76. 14 10:1 .~i\Pf. f'RFP,\RATIOI'~ PA!'JEL A):[MBl, i'f(O!·lT '/I!.N 

l 
Page 61 



~~CTION 573-134-802T(; 

3598 -2191--. 3598 
7002 • ....__ -· 2191 @ . --· 151S40 : 7002- 'l' @1515"' ~ ' ' . --

151982 . ~ <Dl51540 ~: /151982 @~ ~ 
\ 

-- ' . .,... ~ ·--.i ' 
.. ' ~ \ -----

.r • " "' • ,,, . . ,, ~ ' /~ . . 151983 <'if: 
~ ' ·----~7002 "'-._ 7002--~ ~· ~ J.--~~;._442 -~~ 

<D~145\ 
~'""' 

fi::;Y~155 753 

)<! 62 

151630_, • ..;-:: --3598 

<!>151540 , __ 2191 

153400 1 '- {ji) · \'60V- 6W) ~ 7002 

"' ~ ~ - ... -7002 

J;--151630 

121245 

I 
'Ft. __ 
l[) ',~ 

___.,.-- -~-....... 
7002 ----- ~ w 

2191 / 
151631 

-
<:> 

~ 

(f) 145190 

I 

~ . -

0155753 

I 
~ 

<D 146136 Coble Assembly 
QJ145276 Coble Assembly 

FIGURE 77. 146140 MODIFICATION KIT TO ADD COPYLIGHTS AND GUARD LAMPS 

o---
,1,., .. i,, 
w 192245** 

-- ---e 

i-----6"" 

\ ~\ 

\ 
~ ~! 

1\\ 

~ 
\ 

·--~-

195877 Supplied 
w/192245** 

-~ -- \ 
154263 5 uppl i ed 
w/192245** 

•• Refer to page 1 for finish suffix 

FIGURE 78. 192245** CHAD CONTAINER W/LENS 

~'---, ,, 

) 

,. 
,;;~-



( 

( 

( 

/ 
7002-_1b 

151630 -d' 

' ' / 

- 195389** 

7002~. 
151632 ...... ,.,-

___ .., 

ISS 4, SECTION 573-134-802TC 

'""' 

cJ 

3598 
2191 " 

7oo2 ........ s.r ::11)- _ ... 
( 

@-5599 

'-1298 

Specification 500015 

** Refer to page 1 for finish suffix 

FIGURE 79. 195391** MODIFICATION KIT TO ADD CHAD CONTAINER FOR THE 
AUXILIARY AND/OR KEYBOARD REPERFORATOR 

Page 63 

l 



SECTION 573·134·802TC 

195838••-

W-151657 

~--7002 

l - / 

192259··-6;:_~l • ./ 

-~- ~-- ~-Jt/ 152426-$ - ·-" 

' 3598" 

·®®' ~--~___.,._-----~ 2191/ ! / 

~~~ 
92687" -~1 

85559 ____ @) i 

2191 ')~./ 
~59~ %-~ 

-~-

195840··~ 

151658 

: .. 
;~-151618 

® --­
@ '-2191 

' "3598 

100873 

~/ 

• '"9'@-J 

"\ 3598 

** Refer to page 1 for finish suffix 

FIGURE 80. 195837 .. MODIFICATION kiT TO PROVfDE PAPER SUPPLY ACCUMULATING SHELF 

Poge 6-4 

,, 

"~'.'·. . , 

') ... 

'<:-' 

;J '~ 



( 

( 

( 

([)152848 

r~! I 
~ 

I 

~l ~ ---~ 
~ ~~~ 
I 
I 

<J>7002-® ~ --
<D2191 -IS (§) 
(!)3606-@ <D2s46- (J @ 

([) 2449--- @ 
~ ([) 108355 ------

®152848-
' 

(!) 195398*" 

®194575 

I 
~ 

I 
I 

®7002-® 
®.2191--- (;!J 

®3606-@ 

<J>J56764 

~ 
I 
I 

~119262 1 

"• 0-®2669 

®~74807 

' 

II 

II 

**Refer to pag.s 1 for finish suffix 

' 
----~ ®2846 

I''@@ 
/~ 

I ®2449 I 
0108355 

---- .... , 
'V 
I 

®154263 

®!24148 

','@/ 
®3646----~~ 

®5599/ 

I 
<Dt4774!•• 

ISS 4, SECTiON 573-134-802TC 

,'!) 125002 

0156764 I I ~- <~~ 

J;1 
', ~-"~------< ' .. \ 

- _,,< ,-""'~;- G) 3646 

r 
.. -- ®124148 __ :: ~@~ '/ ~ tt]_)n:;,. 

0-- ---~ 
I _--- )')99 --' 

0119262 <e;t ---------

"J,~ - - - I 0!76498 

@-----®2!,69 

®-0748·)/ ®!25002 
/ 

/ 

c~( 
WJ56/M " 

®125002 '',~:~1 
I ® 195413** ~ 
I /\_ ,___>.J 

C / \ IB ~ .... y.;:( , -- ·.: '- I 

', ,, 
I 

®156764 ---~- ~~ ~~ , j ~ ' " ,_ t -"-:;.":::,. .. II 
0 I! , ~--~~----'",..~ 

"--"' 'I :1 I ·, '''I' . ' '\ i 11 I - I ., ---(~) i, ' ~~I I te1J1J92o.2- :-=.. \1<~/_i.J 1

1 
"""'- I I ®2669-----~ '.1 ~~ ........ ,, -' " I 074807 ----= · , _ --

II I I 
, i '"-" I -

~ '\ : I l, 

~\tJ ®!19262--=@' 
®2669- @ I 

-., 

®74807------ <1'5599 
I 

~JJ~ r. I 

~518 
0}J2414B . f/)@ 

/ 
@)3646 / 

-::::---··r"' 

~ " ( I \ CD0 ;;'!2'? 

' ' ~ 

;T 
f-01 ~) 

~~®199925 A- .750" 
0®199926 A-1.500" 

. <!l®l99927 A-?,2SO" 

®195104** Modification Kit (Single Reel) Specificotion 503145 
®195107 Modification Kit {Single Reei)-Specificoti'Jn )()3235 
<D 147720** Modification Kit (Double Reel) Sper i fie at io•> 504155 
®194856 Modificatia'1 Kit (Single Reel) Specification 502105 
®195106 Modification Kit (Three Reel) Specification 502725 

FIGURE 81. MODIFICATION KITS TO PROVIDE MOUNTING SHELF FOR SINGLE, 
DOUBLE OR THREE REEL RIM DRIVEN TAPE WINDER 

Page 65 



SECTION 573-134-802TC 

r-
1 -
I 
I 

~-78453 
I 
I 

~--?8642 
I 

~--84579 

.., 

(D 15165i3 

"'?1?1 I 
\ i 
\ JV 

~""' 
~ 102755 146158 

~ 
/@'/@r 

/ \ 
\ / / / / / I CD 7002 

<3:>125015 
\ 

~-.h I e~-
(?)3598 

146158/ 

7002 

2191 \ 

\ ,® 
/~ 

\ 
103041 

82414 

Page 66 

\ 
0:@_ 

ld ~-J, e 
--BJ lJ 

I 

// 

~~-=~ 
/ 

(i) 146656** 
( 

' 

(f)l)l/22 

\ 82171 

(i) 7002 

\Ill 
~rij 

~ iJ ~~ / 146157** 

/ 

,// 

. I 
~~~ 

146305 

151631 

II I 

II 

I: 

// 

( 

11'!6)0 

146443 

I 
! 

s( 

-~-er 
~ 146446 

I ~ 
150705 ltlJ 
~ \ ,.______ 146571 

---------------146661 Deflector A;ccmbly 

**Refer to page I for finish suffix 
(i) Peculiar to 145897** (Specification 500915) 
(3) Peculiar to 194084** (Specification 501985) 

FIGURE 82. 145897** (W/CHAD BOX) AND 194084** MODIFICATION KITS TO 
ADD TAPE BIN TO CA31NET (FOR CHAD BOX, SEE FIGURE 80) 

(';'.·· ,.,, 

) 

i'Y'\ 
i~ 



(' 

( 

( 

, ~ r·~, CD 7002 "' I . --:"; - -.. --- -.. -. ~ 
~- ®--

""'
0

151631 1 
I 1'.0 

~ 

I I I 11 
.. 

([146653- I I'D 

r ~·; ---------
~ 

-----) 

@3598-®.@ v-165255 

/ ®. @ 
@2191 / ~-' /146307 (&_ 
@125015/ . ', 0 ®102629 

', / 

~ ' - --:'\ "-.. ;.-·, .. ---.. -~ ,~'.:("' I ••• ~ I 

I ... ~ ~., "-" 

: : -~, '"\., t';', / 

:- ~' "· . ( \Vl51630 I\:,.. ' 

' ' (Ref. Left Cabinet Leg)- i f , 
I , 
' ' ' ' ----· 
\_.-~--

T 

ISS 4, SECTION 573-134-802TC 

CD 146660** C0ad Box Assembly 
®146659 Bracket Assembly 

*~Refer to page J f:H f:nish suffix 

FIGURE 83. 146660** CHAD BOX ASSEMBLY (PART OF 145897** SEE FIGURE 79.) 

Page 67 



SECTION 573-134-802TC 

Page 68 

:l -173569 

'~') 
I 

~l C/ 

6 21 132" Long) __j{D 179959** ( 5/16" L. ong) 

/ ~'305986** (7 ~-----"""". 
-.,__ .• ')< --311729 --~'--::.._~ 

l ~- ._ 

/': /~ / /. ·: 156609 

~/~/ ~~._____ d . - ._.. ! . • 

~ . !) 
I I ----,. 

CD 178761 ** "-, 

___ ID..o~-~~~ 
fl,/ I . 
!•,,,+, : /1, I 

,.... jl 

l· I .1 

1: fA.'I : I 
I v:y lli 
I• :,, 

I' I i11 

:; I Jl: 
li: 1

1 

.!' I• I ,, 
I I " 
I' I .,"" "'

1
' 

I I ~". 
I· .c:, 
li // 
ji. // o:..-...-

I 

I . I I 

• I 7002-~ 
I "92260 .;;$/ - 156993 . y 

f"1 2191-'t 

u 82414 3598-® 

® 
I 
I ~179960 

I : I t ;; I 

>$- 7002 
"'¢" .. 2191 
® ··3598 

,:Jil .® 

®'' 
151632"-. 

~ 
121248 {;\ 

" .\!; 
7002" ~ 

3598-@(@/ -c=J 

r:ftl 
®' 

® 

~ ' 
~ .! 
J ! 
, I 
t r! 
J I 
l I 

~ ·I 
~ 

CD Peculiar to JJ5CS]+• 

"""*Refer to page 1 t·.:.l: f;·;is' !x 

FIGURE 84. 179385'* AND 305983'* TAPE WINDER-MODULE UNIT DOOR ASSEMBLY 

".)' 
'·· 

\ 

"" -~-



(' 

( 

' 

3598 

/ /02 
@ .. -@.-(@ __ _ 

\ 
2191 

-

l 

7002 

. I 
~ . --@."@.._~ 

/ 

ISS 4, SECTION 573-134-802TC 

0159819 
/ 

I '\ 
2191 151632 

(j) 
~------155750 

6/' 

151827 I !lOll 

151415 I I \ r~~ ].,.~ 15~442 
~<'I;! -"'' ' 

Cjl5!416~~ f.P 
/~ 2191 

~/ / 

~ 174009 

\ I / 
150966 ~-/ 

/"i(,Y 
/ 

~320410 

( 

, 7 --.,0 72566 
J/ J I -

/ , I . -~ 

/ ~ --cv-~---(~J-~q__( r._) 
• • j \,') \.' • l! • 

21 ?1 
77902 

l __ -0-~ 

I I 

12501) 

c<~ 
.. 

2449 
I 

764,61 6~00 (];) __ .. 151152 

!J ®F<578 110743--...__~. ~ .. )j ~- '~ w : 1 6035 
~ ·..f@ ! 1...~---~--- -~ 

,.,~ --~--. ~ ,//-: 1 
,,:;- I ,.# , I 

,.;/!/;-'"; I 
;·f.::..;:.. : i •'j'l 
I ;-·~~,"~f~!'~.•-·#):-:-:)u:-(1';'/ t I 
I 1

1 
I f. fl 

I 1; I ~ I 
1 

1
1 

I I tl 

: ~ : ,f"J'' .:J : 
I f

1 

1 ,.:'"' ,"" I , r 1 ,:-:-" .... ~ , ~ 
I f •, , I 

I f' ,/ : 

5~1/"3716 

2191 

-- I -@_@ 

.!!-----;; 204 IS 

121249 

15:5533 

fl". lj)--. W-~ 

/ y/ 

~~ 
\ 

173527 (20 MFD) 

I r. ,' I 

: i / 0 'o ,.-,,,., 
I t.'i,";<.- ~--- , I '-...._......_ l .... r~":-61*"' ond 3v) •-'· 
1 fJ· -:·- - - .!. _ 1 Kef. 

1 
''' 

'002/ -~ :·oo;:> • • ~efer to poge 1 for finisn suffix 

I / -· 81\ ......... // see r1g ................................... ,w !5163 I (j) 309897 Coble Assembly 

® 179399 Coble A'sembly 

FIGURE 85. 1 9416 M 0 D i F I C A T I 0 N K I T F 0 R M 0 U N T i ~.J C t'-J ' J M B E R I t J C M 0 D U L t 

Page 69 



SECTION 573-134-802TC 

198092 

310730-

(i) 
118:>10. ~ 

~~ \J// 

/::-~:::~~::~'••ur---. .. 
:: ·---.. .._ ... ,._~.....-_-• ., .. ~4>. 

I 

\.., 
I 

' ' 

'~ "' ..... ..._,_ ; ... . 
! ~ ~-............... ~---•• \ 
:~ , ::/ 
:$ ! .12· ~ 
i! 151658 ... "'fro 
:~ '-... ~/ I l 
ii ,~~ II f: :·, I :: 
' •' ' l ' 

!I 2191 J' 1 ·I '• rr. ' !• ' 
'·Y i,~~,.,~~,.,.,,~~,.,_ . \\ "-·(Ref. Cabinet) 

--::::~~A 

--~-
/ 

,/~ ~ 
/ 

9i,'j32 
1'12269 

/ 

~ L- " 
---::..-
-- ~ 

,Specification 504755) 

019391\::< Cable, hSS'."''bly 

*• Refer to page 1 for f;,,;,h suffix 

FIGURE 86. 312719*"' MODIFICATION KIT TO PROVIDE FORCED VENTILATIOIJ FOF CABif'i: 

Page 70 

'.·'·.'·· .. · ': ,:) 

.. '') •. · ... 

..... }. 
:~ 



"'. 

ISS 4, SECTION 573-IJ4-802TC 

MODIFICATION KITS 

( MODIFICATION PART FIGURE SPECIFICATION 
KIT NUMBER NUMBER DESCRIPTION QUANTITY NUMBER NUMBER 

160887** MODIFICATION 1\IT TO ADAPT A MODEL 
28 CABINET (LAAC209* *) FOR USE WITH 

5885S 

A TRANSMITTER DISTRIBUTOR ILXD) 

2191 lockwasher 10 16 
3598 Nut, 6-40 Hex 6 16 
7002 Washer, Flot 10 16 

82730 Screw, 10-32 Shoulder 1 16 
151631 Screw, 6-40 x 5/16 Hex 2 16 
151693 Screw, 6-40 x 9/16 Fil 2 16 
154485** Housing 1 16 
154486 Spring, Detent 2 16 
154487** Plate 1 16 
154490** Crossbar, left Side 1 16 
154492 Plate, Nut 1 16 
160291 Plate l 16 

160888** MODIFICATION KIT TO ADAPT A MODEL 58855 
28 CABINET {LAAC209*') FOR USE WITH 
A TRANSMITTER DISTRIBUTOR (LBXD) 

2191 Lack washer 10 16 
3598 Nut, 6-40 Hex 6 16 
7002 Washer, Flot 10 16 

82730 Screw, 10-32 Shoulder 1 16 
1516..11 Screw, 6-40 x 5/16 Hex 2 16 
151693 Screw, 6-40 x 9/16 Fil 2 16 

( 
151827 Strop, Terminal 9 15 
154486 Spring, Detent 1 16 
154492 Plate, Nut 1 16 
159394 Modification Kit 1 15 
160286'* Crossbar 1 16 
160290*' Plate 1 16 
160291 Plate 1 16 
160293** Cover 1 16 
160372 Cable Assembly 
160976 Spring, Detent I 16 

160889** MODIFICATION KIT TO ADAPT A MODEL 58855 
28 CABINET (LAAC210**) FOR USE WITH 
A TRANSMITTER DISTRIBUTOR (LCXD) 

1253 Screw, 8-32 x 3/8 Rd 2 16 
2191 lock washer 15 2, 3, 16 
3598 Nut, 6-40 Hex 3 16 
6344 Screw, 6-32 x 11/32 Hex 2 3 
7002 Washer, Flo! 13 2, 16 

82730 Screw, 10-32 Shoulder l 16 
111017 Screw, 6-40 x 5/16 Fil 4 16 
115594 Nut, Speed 2 16 
151631 Screw, 6-40 x 5/16 Hex 2 16 
151657 Screw, 6-40 x 1/4 Fil 2 2 
151693 Screw, 6-40 x 9/16 Fil 2 16 
154492 Plate, Nut 1 16 
158645** Crossbar 1 16 
158646 Brocket, MQ.unting 1 16 
158648 Chute, Tope 1 2 
158683** Brocket, Housing 1 16 
158684** Cover 1 16 
158685** Housing 1 16 
158686** Plate 1 16 

( 
158697 Plate, Designation 1 3 

*~Refer to pcJge 1 for finish suffix 

Page 71 



SECTION 573-134-802TC 

MODIFICATION KITS (Continued) ~, 
MODIFICATION PART FIGURE SPECIFICATION 

KIT NUMBER NUMBER DESCRIPTION QUANTITY NUMBER NUMBER 

160890** MODIFICATION KIT TO ADAPT A MODEL -''"'"',.J.) 

28 CABINET (LAAC310**) FOR ltiSE WITH 
A TRANSMITTER DISTRIBUTOR (LAXD) 

1253 Screw, 8-32 x 3/8 RD 2 16 
2191 lockwasher 6 2, 3, 16 
6344 Screw, 6-32 x 11/32 Hex 2 ~ 

<> 

7002 Washer, Flat 4 ;>, 16 
82730 Screw, 10-32 Shoulder I '6 

115594 Nut, Speed 2 16 
151631 Screw, 6-40 x 5/16 Hex 2 16 
151657 Screw, 6-40 x 1/4 Fil 2 :~ 

154492 Plate, Nut 1 '6 
158646. Brocket Mounting 1 '6 
158648 Chute, Tape 1 ? 
158693** Crossbar I 16 
158697 Plate, Designation 1 ::; 

162234** MODIFICATION KIT TO ADD TAPE 59085 
STORAGE AND TAPE WINDING FACILITIES 
TO LAAC209** CABINET 

1253 Screw, 8-32 x 3/8 Rd 9 3, 8 
2191 lockwasher 14 2, 3, 8 
2669 Lockwasher 4 3 
3598 Nut, 6-40 Hex 6 J, 8 
3639 Lock washer 10 3, 28 

) 
~. 

7002 Washer, F lot 14 2, 3, 8 
8333 Screw, I 0-32 x 3/8 Rd 4 3 

84579 Washer, Flat 4 3 
103387 Catch I 3 
111017 Screw 6-40 x 5/16 Fil 6 3, 8 
112626 Nut, 16-32 Hex 12 3, 28 
115593 Screw, 10-32 Self-Tapping 9 3 
115594 Nut, Speed 5 3, 8 
116783 Holder, Fuse 1 8 
117535 Washer, Flat 11 3, 8, 28 
120557 Washer, Flat 9 3 
121005 Screw, #6 x 3/8 Self-Tapping 2 / 
121243 Clamp, 3/16 ID Cable 4 :J, 8 
123969 Holder, Coble I :J 
125014 Washer, Flat 4 3 
139158 Connector, Duplex Receptacle 1 8 
151572 Lock washer 1 
151657 Screw, 6-40 x 1/4 Fi I 7 3, 8 
157215 Mount, Vibration 4 3 
158637 Screw, 10-32 Thumb I 28 
158652 Nut, Speed 2 2 
158660** Door Assembly, Tapewinder 1 3 
158663 Stud 2 3, 28 
158664 Brocket 1 3 
158665** Partition I 3 
158666** Box, Outlet l 8 
158667 Tray, Tapewinder 1 3 
158669 Stud 4 3 
158671 Connector, 3PT Receptacle 1 8 
159329 Cable ·· 1 8 
162243** Bin Assembly, 1 ape 1 28 

**Refer to page l for finish suffix 

J ~~:~ 

Page 72 



ISS 4, SECTIO~J ::;;~3-134-802TC 

MODIFICATION KITS (Continued) 

MODIFICATION PART 
riGURE SPECIFICATION (' KIT NUMBER NUMBER DESCRIPTION QUANTITY NUr.-\BrR NU'v\BER 

162235** 
MODIFICATION KIT TO ADAPT A MODEL 

59085 28 CABINET (LAAC209**) FOR USE WITH 
A TRANSMITTER DISTRIBUTOR 

2191 lock washer 
13 16 3598 Nut, 6-40 Hex 
9 16 7002 Washer, Flat 

12 16 82730 Screw, 10-32 Shoulder 
1 16 98237 Pin, Long 
l 16 151631 Screw, 6-40 x 5/16 Hex 2 16 151693 Screw, 6-40 x 9/16 Fil 2 16 151827 Strap, Terminal 
9 14 154457 Guide, Tope 
1 154486 Spring, Detent 
1 16 154492 Plate, Nut 
1 16 159394 Modification Kit 
1 15 160286*' Crossbar 
1 16 160290** Plate 
1 16 160372 Coble Assembly 

160976 Spring, Detent 
1 16 162236** Cover w/Studs 
I 16 162237 Chute, Tape 
I 16 179493 Guide, Tope 
1 16 

179417** 
MODIFICATION KIT TO ADAPT A MODEL 

58855 28 CABINET (LAAC232**) FOR USE WITH 
A TRANSMITTER DISTRIBUTOR (LBXD) 

2191 lockwosher 
10 16 ( 3598 Nut, 6-40 Hex 
6 16 7002 Washer, Flat 

10 16 82730 Screw 10-32 Shoulder 
I 16 151631 Screw, 6-40 x 5/16 Hex 
2 16 151693 Screw, 6-40 x 9/16 Fil 
2 16 154486 Spring, Detent 
1 16 154492 Plate, Nut 
l 16 160286'* Crossbar 
1 16 160290** Plate 
1 16 160291 Plate 
I 16 160293** Cover 
1 16 160976 Spring, Detent 
' 16 

162244** 
MODIFICATION KIT TO CONVERT 
LAAC209** CABINET FOR TAPE WINDING 
AND TAPE STORAGE CONSISTS OF 162234 .. 
AND 162235** MODIFICATION KITS 

T'*R£>ier to pc.](;t~ I icJr finl!tll <;uffi)i.. 

( 

Page 73 



SECTION 573-134-802TC 

NUMBERICAL INDEX 

Part Description and Part Description and Part Description and ~ 
Number Page Number Number Page Number Number Page Number 

247M Coil, Magnet ll 4326 Spring, Compression 8,9 75435 Resistor, 600 Ohm 1:?,18, 

265 Coil, Magnet 39 4703 Spring 11 38 

267M Coil, Magnet 39 5599 Nut, 8-32 Hex 63,65 75750 Washer, Insulating 12,18, 

1028 Screw, 4-40 x 1/4 Filll 5816 Washer, Insulating 12,61 38,55,59,69 

1072 Screw, 6-40 Thumb 68 6035 Screw, l/4-20 x 5/8 Hex 69 76099 Washer, Flat 8 

1178 Screw, 2-56 x 7/16 Fil35 6344 Screw, 6-32 x 11/32 Hex 76279 Screw, l/4-32 x 5/8 Hex 

1253 Screw, 8-32 x 3/8 Rd 6,11, 6,8,71,72 10,31,36 

16,71,72 6345 Nut, 6-32 Hex 27 76461 Washer, Flat 69 

1257 Screw, 10-32 x 1-1/8 Fil 6347 Screw, 6-32 x 3/8 Rd 44 76834 Screw, 4-40 x 3/8 fb 24 

18 6800 Screw, 640 Shoulder 69 77128 Washer, Insulating 38 

1263 Screw, 6-32 x 1/4 Fil38 7002 Washer, Flat 5 to 9,11 to 77808 Resistor, 250 Ohm ?,1' 

1264 Screw, 10-32 x 1/2 Flat 7 19,22 to 24,28 to 30,32 to 77810 Resistor, 300 Ohm l 

1268 Screw, 6-40 x 5/16 Flat 30 35,38,39,41 ,43,55,58,61 to 77902 Screw, 6-40 x 2-3/8. Fd 12, 

1298 Screw, 8-32 x 1/4 Fil63 69,71,72,73 18,38,55,59,69 

2191 Lockwasher 5 to 12,14 to 8333 Screw, 10-32 x 3/8 Rd 5,6, 78453 Nut, 10-32 Hex 66 

19,22 to 30,32 to 36,38 to 7,10,12,72 78469 Foot, Rubber 27 

41,43 to 47,49,51,54,55,58, 8449 Spacer, 0.094" Thk 44 79152 Lamp, 48V 44 

59,61 to 73 25123 Screw, 1/4-32 x 7/16 Hex 7952?- Screw, 2-56 x 25/32 F';l 

2254 Washer, Flat 38,59 36 32 

2449 Lockwasher 7,8,10,24,25, 33765 Washer, Flat 38 79890 Screw, 1/4-32 x 7/8 Hex 

26,28,29,31 ,32,36,42,54, 34432 Washqr, Flat 6,8,23,35, 10 

65,69 41,56,57 82020 Bumper 6 

2481 Washer, Flat 27 35551 Screw, 10-32 x 3/8 Flat 44 82414 Knob, Detent 66,68 ) 
2539 Nut, 3/8-32 Hex 20 41663 Washer, Flat 7 82702 Screw, 6-40 x 9/32 Fh! 41 

2669 Lockwasher, 5,6,7,8,9,10, 42827 Screw, 3-48 x l/4 Fil 44 82730 Screw, 10-32 Shoulder 16, 

16,18,30,35,36,41 ,43,45, 43954 Bell ll 17,71,72,73 

47,49,51,53,61 ,65,72 44048 Wash•'r. Flat 15,59 82833 Washer, Flat 42 

2846 Washer, Flat 7,10,24,25, 45815 Lock washer 6,7,10,25 83497 Washer, Flat 54 

26,28,29 ,32,42,65 45944 Screw, 8-32 x 5/8 Rd 56, 84575 Spring 39 

3226 Washer, Flat 31 57 84579 Washer,.Flat 6,8,66,72 

3292 Nut, 1/4-20 Hex 5,8 49514 Nut, 8-32 Hex 37,56,57 85198 Screw, 10-32 x 3/16 Hex 7 

3354 Nut, 8-32 Hex 52,60 49644 Screw, 10-32 Shoulder 8 85559 Washer, Flat 64 

3438 Washer, Flat 11,12,18,25, 55088 Spring 39 85931 Post, Spring 66 

36,41 ,43,45,47,49,51 ,53, 55219 Screw, 8-32 x 3/8 Fil 5, 86742 Nut, 4-40 Hex 50 

61 11,58,59 86835 Sprinq 59 

3598 Nut, 6-40 Hex 5,6,7,8,11, 61085 Lockwasher 43,44,46,47 ,50 87477 Resistor, l ,000 Ohm 38 

12,15,16,17,18,22,23,24, 70073 Nut, 3-48 Hex 46,47,50 88083 Resistor, 100 Ohm 38 

27,33,38,39,41,43,46,54, 70314 Washer, Flat 54 90490 Shim, 0.005" Thk 3') 

55,58,59,62,63,64,66,67, 70593 Screw, 6-40 Thumb 58 90560 Washer, Flat 33 

68,69,71,72,73 70720 Screw, 10-32 Shoulder 8,9, 90599 Shim, 0.008" Thk 25 

3599 Nut, 4-40 Hex 8,9,22,55 35 90790 Washer, Flat 12 

3606 Nut, 6-40 Hex 28,29,30, 71699 Screw, 10-32 Shoulder 6,8 90814 Resistor, l ,000 Ohm l 2 

36,39,65 71858 Washer, Flat 7,10 91683 Nut, 5/32-32 Hex 18,20,21, 

3639 Lock washer 5,6, 7 ,8, 9,1 0, 72566 Resistor, 200 Ohm 69 40,42,57 

12,23,35,41,72 74479 Bu~ing 12 91684 Nut, 15/32·32 Rinq l 8,20, 

3640 Lockwasher 5,11,12,22,24, 74594 Ring, Retaining 5 21,40,42 

25,26,33,39,42,50,55, 74615 Resistor, 2,000 Ohm 12, 92146 Nut, l/4-20 Hex 8 

3646 Lockwasher 11 ,23,38,44, 18 92260 Lockwasher 68 

46,52,54,56,57,60,63,65 74738 Screw, 10-32 Shoulder 66 92309 Resistor, 400 Ohm 61 

3649 Washer, Flat 36 74807 Nut, l 0-32 Shoulder Hex 92527 Lockwasher 37 ,,,:) 
8,9,65 92687 Washer, Flat 64 

Page 74 



, 
ISS 4, SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 

( Part Description and Part Description and Part Description and Number Page Number Number Page Number Number Page Number 

92748 Screw, 6-40x 1-7/16 Fil 108809 Screw, 10-32 x 27/32 Hex 119223 Screw, 4-40 x 1-1 5/32 Fil 61 10 43 
93108 Lockwasher 25 108959 Switch, DP-ST Toggle 46 119262 Washer, Flat 65 93118 Lockwasher 35 110126 Lockwasher 15,24,59 119367 Screw, 8-32 Set 5,6 93136 Switch, DP-DT Toggle 18 110434 Screw, 4-40 x 3il6 Fil 11 119467 Insulator, 0.032" Thk 35 93160 Washer, Flat 7 110435 Nut, 4-40 Hex 11,24 119634** Button, Plug 7 
93711 Resistor, 200 Ohm 38 110743 Lockwasher 5,9,18,23,25, 119639** Button, Plug 5 
93959 Key44 26,35,36,38,39,43,69 ll %41 ** Button, Plug 5 
93%9 Screw, 4-40 x 3/16 Flat 111017 Screw, 6-40 x 5/16 Fil 5,6, 119648 Ring, Retaining 38 

38,45 to 52, 60,61 11,12,13,16,43,58,69, 119649 Ring, Retaining 32,39 94660 Connector 37 71,72 119650 Ring, Retaining 66 95063 Connector, 3 Pt Plug 24 111345 Bolt 8 119652 Rmg, Retaining 39 96509 Roller 41 111346 Spring, Compression 8 119653 Ring, Retaining 39 96582 Screw, 6-32 x 3/8 Flat 70 111409 Screw, 4-40 x 7/32 Fil27 119907 Grommet, Rubber 18 97143 Jack 18 111410 Washer, Flat 39 119979 Strike, Fastener 6 98237 Pin, Long 16,73 111777 Connector, 4 Pt Receptacle 120175 Plate. On-Off 20,21,57 98642 Lockwasher 7,10,25,32,39, 40 120214 Resistor, 6,800 Ohm 55 66 112080 Washer, Flat 17 120557 Washer, Flat 6,72 98726 Screw, 3-48 x 1/4 Fil43 112626 Nut, 10-32 Hex 6,7,8,10, 121005 Screw, No. 6 x 3/8 Self-98819 Knob 44 23,25,35,39,41 ,43, 72 Tapping 5,9,41,72 98869 Spacer 38 112627 Nut, 2-56 Hex 32 121018 Nut, 4-40 Hex 36 99978 Connector, 4 Pt. Plug 21 113844 Screw, 10-32 x 17/32 Hex 121242 Clamp, 1/8 ID Cable 40 ( 100011 Nut, 6-40 Hex 8,12,19 32 121243 Clamp, 3/16 ID Cable 6, 100658 Connector, 2 Pt. Plug 20 114478 Nut, 15/32-32 Hex 18,20, 11,12,40,43,53,72 100832 Screw, No. 0 x 3/16 Drive 40 121244 Clamp, l/4 lD Cable 34, 
5 114589 Mount, Vibration 7,10 40,57,58 100873 Screw, 6-40 Shoulder 64 114764 Fastener, Spring 5 121245 Clamp, 5/16 ID Cable 23, 101633 Washer, Flat 8,9,39 114766 Stud 5 

24,40,53,62 102092 Screw, 6-40 x l-l/32 Rd 12 115593 Screw, 10-32 Self-Tapping 121246 Clamp, 3/8 lD Cable 5,6, 102180 Screw, 6-40 x l-15/16 Fil 5,6,35,72 
40,43,62 12 115594 Nut, Speed 5,6,11,15,16, 121247 Clamp, 7/16 ID Cable 15, 102629 Spring, Detent 67 54,56,57,58,59, 71,72 
34,38,40,43,45,61 102751 Nut, 10-32 Shoulder Hex 8 116698 Lamp, 6V 18 121248 Clamp, 1/2 fD Cable 7,12, 102755 Screw, 6-40 x 7!16 F1at 66 116783 Holder, Fuse 11,40,43,72 38,40,43,68 103041 Screw, 6-40 x 1/4 Fil 66 117366 Jumper, 8-l/2" Green 40 121249 Clamp, 5/8 ID Cable 38, 103092 Connector, Cord 5 117535 Washer, Flat 5,6,10,11,12, 
40,43,45,47,49,51,61 ,69 103387 Catch 6,72 16,23,72 121250 Clamp, 3/4 ID Cable 40 103782 Screw, No. 2 x l/8 Drive 117730 Resistor, 10 Meg Ohm 49 121251 Clamp, 1 ID Cable 38,40 8,9 118154 Resistor, 47,000 Ohm 55 121416 Roller 17 104124 Screw, l/4-32 x 11/32 Hex 118172 Resistor, 2.2 Meg Ohm 49 121418 Screw, 6-40 Shoulder 17 10 118193 Resistor, 10,000 Ohm 55 121551 Screw, 8-32 x l/4 Hex 38 104701 Screw, 4-40 x 9/32 Fi140, 118206 Resistor, 12,000 Ohm 55 122476 Screw, No.6 Self-Tapping 55 118384 Lens, Clear Indicator 
6,18,23,41 104807 Washer, Flat 5,33,43 Light 62 123969 Holder, Cable 6,72 105029 Washer, Flat 10 118510 Fuse, l/4 Amp 70 124148 Washer, Flat 65 106047 Screw, 1/4-32 x 1/2 Hex 31 118511 Fuse, l/8 Amp 43 124220 Pin, Drive 40 107116 Lock washer 5,8, 12 118659 Switch, Toggle 40 124612 Screw, 8-32 x l/2 Hex 15, 107393 Switch, SP-ST Toggle 42 118720 Resistor, lOOK Ohm 49 45,54 108355 Nut, 1/4-20 Hex 24,25,26, 118723 Resistor, 1,000 Ohm 55 124741 Lockwasher 23,24 

( 28,29 ,32,42,6 5 118724 Resistor, 220 Ohm 47 124999 Switch, Sensitive 32,35 
;" 

**Refer to page 1 for fi ni.sh suffix 

Page 75 



SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

125002 Screw, 8-32 x 3/8 Flat 65 144939** Bracket, Mounting 7 145089 Bracket, Mounting 43 

125004 Screw, 8-32 x 1/4 Rd 23 144950** Housing, Key & Lamp 9 145090 Strap 43 

125010 Washer, Insulating 18 144953** Tray, Message 9 145091 Plate, Fuse 43 

125011 Washer, Flat 9,23,27 35, 144958** Container, Chad 9 145092 Relay 46 

36,39 144979 Relay, 700 Ohm 60 145093 Relay 46 

125014 Washer, Flat 6,31,72 145000 Panel Assembly 3,43 145096 Cable Assembl:~ 43 

125015 Washer, Flat 5,11,17,27, 145001 Cable Assembly 43 145097 Cable Assembly 43 

36,66,67,69 145002 Relay 46,48,50,52 145098 Cable Assembly 43 

125137 Screw, 10-32 x 1/2 Rd 10 145003 Relay 18,46,50,52,60 145100 Panel Assembly, RelayS, 

125139 Screw, 4-40 x 1/8 Fil40 145004 Relay 60 60,61 

125157 Screw, 8-32 x 7/8 Fil46, 145005 Switch, Stepping 61 145102 Cable Assembly 61 

60 145006 Switch, Stepping 60 145103 Cable Assembly 61 

125170 Screw, 8-32 x 5/16 Fil 37, 145007 Diode 45,47,49,51,61 145105 Cable Assembly 45 

44 145009 Relay 45,46,48,52 145106 Cable Assembly 45 

125186 Screw, 8-32 x 3/4 Fil 56, 145011 Cable Assembly 43 145107 Cable Assembly 45 

57 145017 Rectifier 53 145108 Cable Assembly 45 

125202 Screw, 3-48 x 1/8 Fil 38 145019 Switch, Wafer 44 145109 Cable Assembly 49 

125206 Screw, 6-32 x 5/8 Fil 47 145020 Resistor, 700 Ohm 61 145136 Cable Assembly 42 

125218 Nut, l/4-32 Hex 7,10,54 145022 Relay 18,48 145175 Plate, Adapter 53 

125224 Nut, 1/4-32 Hex 31 145025 Cable Assembly 43 145177 Channel 7 

125231 Nut, 10-32 Hex 7,8,10,36 145027 Switch, Stepping 46 145178 Angle, Support 7 

125802 Washer, Flat 24 145028 Switch, Stepping 51 145179 Bracket 7 ') 126986 Screw, 1/4-32 x 19132 Hex 145029 Buzzer 44 145181 Plate, Nut 53 

54 145030 Cable Assembly 43 145182 Stri:1 /\ssemb!y, Terminal '" 

128357 Ring, Retaining 5 145031 Plate, Designation 44 43 

128896 Switch, Toggle 42,46 145033 Resistor, 500 Ohm 45 145185 Co·:··r 9 

129255 Resistor, 800 Ohm 18 145034 Resistor, 3,300 Ohm 49 145190 Con nee tor, 2Pt Plug 62 

129382 Grommet, Rubber 45 145035 Capacitor, 0.001 MFD 49 145200 Panel Assembly, Key & 

129854 Resistor, 10,000 Ohm 49 145036 Board, Terminal 52 Lamp 3,44 

129919 Fuse, SL-BL 4 Amp 11 145037 Plate, Adapter 43 145204 Power Supply, 48V DC 3, 53 

130683 Lockwasher 21 145038 Bracket, Mounting 7 145211 Panel, Red Plastic 44 
139158 Connector, Duplex 145039 Bracket, Mounting 7 145218 Cable Assembly 43 

Receptacle 11,72 145048 Resistor, 510 Ohm 61 145221 Resistor, 2.5 Meg Ohm 50 
139159 Connector, 3 Pt Plug 23 145049 Resistor, 200 Ohm 61 145225 Panel Assembly, Relay 3, 
139175 Clamp, Window 5 145050 Panel Assembly, Relay 3,45 47,48 
139971 Screw, 2-56 Self-Tapping 5 46 145228 Cable w/TerminaJ 44 
142269 Fuse, SL-BL 3 Amp 43 145051 Resistor, 300 Ohm 61 145229 Terminal47 

143306 Fuse, SL-BL 1 Amp 43 145052 Capacitor, l MFD 51 145243 Cable Assembly 43 

144518 Cable 43 145053 Bracket, Chad Chute 7 145250 Panel f\ssembly, Alarm 

144603 Cable Assembly 51 145057 Cable Assembly 53 Relay 3,49,50 

144604 Cable Assembly 51 145059 Panel, Plastic 44 145276 Cable Assembly 62 

144605 Cable Assembly 47 145060 Panel, Rubber 44 145319 Receptacle, 4 Pt Plug 62 

144613 Bell Assembly, Signal 43 145066 Cable Assembly 53 145320 Receptacle, 4 Pt Connector 

!L:4614 Chute, Chad 7 145070 Shield, Key & Lamp 44 21 

144615 Cable Assembly 43 145083 Plate 61 145349 Relay 46,50 

144629 Plate, Adapter 43 145084 Plate 48 145350 Panel Assembly, Intercept 

144777 Plate, Nut 7 145085 Plate 46 Relay 3,51,52 

144799 Cable Assembly 24 145086 Plate 50 145711 Stud 9 

144937** Housing 9 145087 Plate 51 145725 Cover, Front 47,49 

i;) 144938 Bracket, Mounting 7 145088 Bracket, Mounting 43 145726 Cover, Front 51 \i:,-,;.c 

**Refer to page l for finish suffix 

Page 76 



ISS 4, SECTION 573-134-802TC 

(' 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

145727 Cover, Front 61 146558 Screw, 6-40 Shoulder 24 151560 Bell Assembly, Remote 2, 
145728 Cover, Front 45 146560 Panel, Front 24 11,43 
145730 Cover, Rear 48,50 146561 Panel, Rear 24 151562 Lamp, l15VIncandescent 8 
145731 Cover, Rear 52 146562 Hub 24 151564 Bracket 11 
145732 Cover, Rear 60 146563 Guide 24 151565 Bushing, Shoulder 11 
145733 Cover, Rear 46 146571 Latch, Deflector 66 151567 Armature w/Clapper 11 
145736 Block, Mounting 46,60 146653 Window 67 151569 Strap 7,10 
145739 Bracket, Tie 47,49 146654** Box, Chad 67 151571 Cable w/Terminals 5,43 
145740 Bracket, Tie 51 146655** Bracket 66 151752 Lockwasher 72 
145741 Bracket, Tie 61 146656** Bracket 66 151574 Grommet, Rubber 11 
145742 Bracket, Tie 45 146659 Bracket Assembly 67 151576 Arm, Stop 8 
145748 Bracket, Cable 7 146660** Box Assembly, Chad 3,67 151577 Screw, 6-40 Shoulder ll 
145752 Clamp, Cable 46 146661 Deflector Assembly 66 151579 Plate, Retaining 11 
145753 Bushing 46 146814 Clamp, Window 6 151616 Screw, No.2 Self-Tapping 
145754 Plug, Dummy 43 147008 Connector, 2 Pt Receptacle 5 
145784 Strap, Tie 47,48,49,50 40 151618 Screw, 6-40 :h 7!16 Fil6, 
145785 Strap, Tie 51,52 147720** Modification Kit 65 38,64 
145786 Strap, Tie 60,61 147741 ** Shelf, Mounting 65 151630 Screw, 6-40 x l/4 Hex 5, 
145787 Strap, Tie 45,46 150040 Screw, 6-40 x 5/8 Fil 8,27 12,15,23,24,34,36,39,41, 
145788 Bracket, Tie 48,50 150323 Washer, Flat 55 43,45,47,49,51,59,61,62, 
145789 Bracket, Tie 52 150543 Screw, 3-48 x 13/32 Fil 63,67 

( 145790 Bracket, Tie 60 46,47,50 151631 Screw, 6-40 x 5/16 Hex 5, 
145791 Bracket, Tie 46 150652 Screw, 4-40 x 37/64 Fil 55 8,12, 15,16,17 ,26,33,43,62, 
145897** Modification Kit 3,66,67 150705 Bushing 66 66,67,69,71,72,73 
145898** Modification Kit 2,24 150966 Insulator, Terminal Block 151632 Screw, 6-40 x 3/8 Hex 23, 
146133 Cover w/Post 9 43,69 24,27,33,35,41,54,63,68, 
146136 Cable Assembly 150978 Screw, 6-40 x 1-l/8 Fil46 69 
146140 Modification Kit 3,62 150982 Screw, 4-40 x 7/16 Fil39 151637 Screw, 4-40 x 1/4 Fil 
146141 ** Panel, Right Front 7 151073 Screw, 4-40 x 5/32 Fil 24 12,21,24,25,26,36,39, 
146142** Panel, Left Front 7 15ll52 Screw, 4-40 x 3/16 Hex 5, 42,50 
146143 Blade 24 24,33,35,39 ,69 151657 Screw, 6-40 x l/4 Fil 5, 
146157** Frame, Tape Bin 66 151229 Washer, Flat 32,41 6,8,10,11,13,14,17,26, 
146158 Separator, Panel66 151335 Stud 13,14 32,38,43,64,71,72 
146159 Liner 66 151346 Screw, 6-40 x 3/8 Fil 7, 151658 Screw, 6-40 x 5/16 Fil 12, 
146305 Panel66 11,15,28,38 38,58,59,64,66, 70 
146306 Cover, Tape Bin 66 151415 Block, Terminal 43,69 151659 Screw, 6-40 x 1/2 Fil 
146307 Bracket, Mounting 67 151416 Nut, 6-40 Hex 43,58,69 12,15,17,43,58 
146308** Frame, Tape Bin 24 151442 Screw, 6-40 x 1/2 Hex 12, 151685 Screw, 4-40 x 5/16 Fil 5, 
146309** Cover, Tape Bin 24 62,69 12,25,26,55 
146310** Plate 24 151511 Gasket 9,34 151692 Screw, 6-40 x 3/16 Fil 8, 9 
146311 ** Bracket, Mounting 24 151512 Seal, Noise 5 151693 Screw, 6-40 x 9/16 Fil 16, 
146312 Guide, Tape 24 151526 Screw, 10-32 Thumb 5 17,43, 71 '73 
146315 Bracket, Motor 24 151532** Cover, Form Slot 6 151694 Screw, 6-40 x ll/32 Fil 38 
146318** Housing, Motor 24 151534 Screw, 10-32 Shoulder 8 151722 Screw, 6-40 x 3/16 Hex 8, 
146443 Bracket 66 151540 Lampholder 8,12,40,62 9,12,24,34,66 
146444 Deflector, Tape 66 151545 Guide, Paper 8,9 151723 Screw, 10-32 x 3/8 Hex 6, 
146446 Shaft66 151549 Post 7,10 7,9,10,16,18,30,35,41,43, 
146518 Roller, Spring 65 151555 Foot, Mounting 5,7 61 
146556 Motor 24 151556 Knob w/Set Screw 22 151737 Screw, 4-40 x 11/64 Hex ( 146557 Cable Assembly 24 151558 Nut, Speed 8,9,12 23 

**Refer to page 1 for finish suffix 

Page 77 



SECTION 573-134-802TC 

Part 
Number 

151801 
151818 
151819 

151827 

151922 
151988 
151982 
151983 
151988 
151989 

152426 
152462 
152463 
152464 
152466 

152755 
152768 
152797** 
152848 

Description and 
Page Number 

Bushing, Clamp 5 
Jumper, 4-1/4" Black 40 
Jumper, 3" Black 13,40, 
59 
Strap, Terminal13,15, 
59,69,71,73 
Clamp 55 
Modification Kit 3,37 
Lamp, 6V Incandescent 62 
Shield, Light 62 
Modification Kit 37 
Suppressor, Electrical 
Noise 37 
Nut, 6-40 Self-Locking 64 
Latch, Right 59 
Latch, Left 59 
Insulator, 0.062" Thk 59 
Connector, 20 Pt Receptacle 
40 
Strap, Terminall3,15 
Window, Glass 9 
Plate, Retaining 6 
Screw, 1/4-20 x 3/4 Rd 
24,25,26,28,29,32,42,65 

152893 Screw, 4-40 x 1/4 Hex 23 
152899** Holder 32 
152910** Modification Kit 2,32 
153017 Nut, Speed 7,54 
153020 Guide, Line 12 
153021 Spring, Torsion 12,25,26 
153022 Bushing 12,25,26 
153023 Handle 5,12,25,26 
153027 Post 12 
15303 7 Spring 5 
153048 Stud, Wing Head 5 
153099 Arm, Pivot 25,26 
153104** Bracket 25 
153106** Plate, Bearing 25 
153107 Arm 25,26 
153113 Guide, Line 25,26 
153126 Plate, Nut 25,26 
153130** Copyholder 25 
153400 Lamp, 60V Incandescent 

12,62 
153442 Screw, 10-32 x 1/2 Hex 7, 

153455 
153459 
153466 
153484 

Page 78 

34,36,45,47,51,53,61 
Resistor, 600 Ohm 12 
Block, Terminal13,14,15 
Cover 13 
Screw, 6-32 Spl13,14,15 

NUMERICAL INDEX (Continued) 

Part 
Number 

153487 
153492 
153493 

15334 
153537 
153538 
153539 
153631 

153799 

Description and 
Page Number 

Cable Assembly 12 
Connector, 3 Pt Plug 24,43 
Connector, 3 Pt Receptacle 
24 
Washer, F1at 46 
Screw, 6-40 x 9/32 Hex 25 
Screw, 6-40 x 7/16 Hex 69 
Screw; 6-40 x 11/16 Hex 38 
Network, Spark Suppression 
18,38,45,47,49,51,61 
Screw, 4-40 x 21/64 Hex 5, 
39 

153839 Screw, 6-40 x 5/8 Hex 5 
153841 Screw, 6-40 x 9/16 Hex 39 
15390 l ** Modification Kit 2,27 
154047 Post, Spring 39 
154248 Nut, Speed 5,8,9 
154249 Screw, No. 88 Self--Tapping 

5,8,9 
154251 Latch 9 
154252**. Panel, LQwer Door 7 
154256 Screw, 4-40 Thumb 9 
154259 Screw, No. 6Z Self-Tapping 

7,9 
154263 Bumper, Rubber 9,62,65 
154273** Bar, Tie 7 
154276 Stop, Dome 9 
154293** Plate 7 
154294** Bracket, Mounting 7 
154298** Door 9 
154301**' Dome 9 
154336 
154348 

154363 
154371 
154378 
154379 
154382 
154383 
154384 
154385 
154401 
154402 
154404 
154406 
154407 
154408 
154409 

Rivet, Drive 5 
Plate, On-Off Instruction 
5 
Nut, Speed 7 
Post 7 
Pad, Dome 9 
Pad, Base 7 
Plate, Mounting 7 
Plate, Left Side 7 
Plate, Right Side 7 
Post 7 
Stud8 
Spring,. Torsion 8 
Tray, Copyholder 12 
Block, Terminall3,14 
Latch 8,9 
Bracket 12,18,59 
Plate 5 

154410** Dome 8 

Part 
Number 

Description and 
Page Number 

154411 ** Panel. Control 19 
154412 Stud 13 
154415 
154416 
154418 
154419 
154421** 
154423 
154424 

Sprim1, Torsion 8 
Plate, Adjusting 16 
Spring, Flat 10 
''Iindow, Plastic 8 
;)oor, Left Front 8 
Window, Glass 8 
Gasket 8 

154426** Door 8 
154427 Clamp 8 
154431 ** Door, Right Front 8,34 
154433 Clamp 8,9 
154436** Door, Right Top 8,27 
154437 Insulator, Terminal Block 

13 
154438 Insulator, Terminal Block 

13 
154439 Insulator, Terminal Block 

13 
154442 Shaft 6 
154443 Shaft 5 
154444 Fork 5 
154445 Knob 6 
154446 Cover 13,14 
154449 Shaft 5 
154451 Bracket, Latch 8 
154452 Cover 13,14 
154456 Coverplate 5 
154457 Guide, Tape 73 
154459 Fork 5 
154462 Bracket 5 
154463 Mount, Vibration 10 
154479 Cover 13 
154481 Bar, Left Torsion 8 
154482 Bar, Right Torsion 8 
154483 Bolt, l/4-20 Eye 5 
154484 Nut, 1/4 20 Shoulder 5 
154485** Housing 16,71 
154486 Spring, Detent 16,71,73 
154487** Plate 16,17,71 
154490** Crossbar, Left Side 16, 

17,71 
154492 Plate, Nut 16,17,71,72, 

73 
154496** Panel, Front 5,6 
154497 Window, Plastic 5 
154498 Plate 16 
154651 
154655 

Modification Kit 3,37 
Suppressor, Electrical 
Noise 37 

**Refer to page 1 for finish suffix 

•'') 
·" 

~~ 



ISS 4, SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 
(' 

Part Description and Part Description and Part De~ription and 
Number Page Number Number Page Number Number Page Number 

154695** Bracket 27 157158 Cable Assembly 11,12 158645** Crossbar 16,71 
154697 Grommet, Rubber 27 157159 Plate 12 158646 Bracket, Mounting 16,71, 
154756 Modification Kit 3,35 157215 Mount, Vibration 6, 72 72 
154868 Plate 27 157230 Jumper, 6" Black 40,59 158647 Chute, Tape 5 
154869** Bracket 25 157231 Jumper, 8" Black 40,59 158648 Chute, Tape 5,71,72 
155023 Switch, DP-DT Toggle 20, 157232 Jumper, 9-l/4" Black 40 158649 Screw, 4-40 Thumb 8 

21,40,57 157393 Grommet, Rubber 40 158651 ** Door 8,22 
155045 Switch, SP-DT Toggle 40 157399 Connector, 35 Pt Recep- 158652 Nut, Speed 5,9,72 
155083 Lens, Red Indicator Light tacle 40 158653 Spacer 17 

8,9,12 157980 Extension 35 158656 Window, Glass 8 
155085** Bracket 25 157981 Bracket 35 158657 Clamp 8 
155086 Pad, Rubber 25 157982 Lever w/Hub 35 158658 Gasket 8 
155087 Screw, l/4·20 x 7116 Rd 25 157984 Screw, 4-40 Shoulder 35 158659** Plate 8 
155560 Relay 55 157985 Cable Assembly 35 158660** Door Assembly, Tape 
155597 Lens, Yellow Indicator 157992 Bracket 40 Winder 6,72 

Light 8 157993 Bracket 40 158661 ** Door, Tape Winder 6 
155614 Cover 40 157998 Jumper, 12" Black 40 158662 Window, Glass 6 
155723 Screw, 4-48 x l/2 Fil 40 158186 Screw, 4-40 x 7-3/4 Fil 22 158663 Stud 6,23,72 
155750 Sleeve, 3/32 ID x l/2" Lg 158195 Rail, Left Base 10 158664 Bracket 6, 72 

Insulating 12,21,38,40,69 158196 Rail, Right Base 10 158665** Partition 6,72 
155751 Sleeve, l/3 ID x 1" Lg Insu- 158197 A'1gle, Left Base 10 158666** Box, Outlet ll, 72 

( lating 40,70 158198 Angle, Right Base 10 158667 Tray, Tape Winder,6,72 
155752 Sleeve, 5/64 ID x 1/2" Lg 158200 Stud 10 158669 Stud 6,72 

Insulating 40 158201 Stud 10 158670** Panel, Right Lower 5,36 
155753 Sleeve, 1/3 ID x 1/2" Lg 158215 Plate, Nut 33 158671 Connector, 3 Pt Recep-

Insulating 5,21 ,40,62 158250 Block, Terminal 58 tacle 11,72 
155754 Sleeve, l/16 ID x l/2" 158252 Insulator, Terminal 158672 Shaft 5 

Lg Insulating 40 Block 58 158673 Bracket, Locating 10 
155755 Sleeve, 11/64 ID x 5/8 Lg 158258 Connector, 20 Pt Plug 59 158676 Insulator, Terminal 

Insulating 12, 18,22,40, 158259 Connector, 20 Pt Recep- Block 15 
56,57,59 tacle 40 158677 Insulator, Terminal 

155859 Screw, 4-40 Spl40 158260 Eccentric lO Block 14 
155860 Screw, 4-40 x 3/8 Rd 40 158283 Connector, 32 Pt Recep- 158678 Rilil, Rear Base 10,36 
155861 Lockwasher 14,24,40 tacle 40 158679 Rail, Front Base 10 
156078 Contact Assembly 39 158286 Transformer 12 158680 Modification Kit 2,5 
156539 Washer, Felt 39 158287 Transformer Assembly 12 158682 Plate, Ground 5 
156609 Plate, Spring 68 158630** Bin Assembly, Tape 2,23 158683** Bracket, Housing 16,71 
156632 Screw, 6-40 x 13/32 Hex 39 158631 ** Plate, Rear 23 158684** Cover 16,71 
156740 Screw, 6-40 x 7/32 Hex 23, 158634 Bracket 23 158685** Housing 16,71 

38,39 158635** Bin, Tape 23 158686** Plate 10,16,71 
156764 Stud 65 158636 Funnel, Tape 23 158687 Arm, Tape 10 
156768 Screw, 8-32 x 9/32 Hex 23, 158637 Screw, 10-32 Thumb 23,72 158688 Guide, Stop 8 

24 158638** Plate 23 158689 Guide 8 
156976 C<?nnector, 32 Pt Plug 18 158639 Window, Plastic 23 158691 Stud 8 
156993 Nut, Speed 6,68 158640 Motor, ll5V AC Shaded 158692 Spring, Torsion 8 
157152 Modification Kit 2,15 Pole 23 158693** Crossbar 16,72 
157154 Insulator, Terminal 158641 ** Cover 23 158694 Plate, Designation 5 

Block 15 158642 Hub 23 158695 Plate, Designation 6 
157155 Cover 15 158643 Blade 23 158696 Knob 5 

\ 157157 Modification Kit 12 158644 Cable Assembly 23 158697 Plate, Designation 6, 71,72 
**Refer to page 1 for finish suffix 

Page 79 



SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 
!~ 

Description and Part Description and Part Description and Part 
Number Page Number Number Page Number !'umber Page Number 

158989 Capacitor, 20 MFD 56 160386 Resistor, 1,000 Ohm 12, 161750 Bracket 15 

158990 Bracket, Mounting ~6 18,59 161755 Pad, Right Front 8 

158991 Capacitor, 15 MFD 56,57 160387 Modification Kit 3,54 161756 Pad, Left Crossbar 16 

158992 Bracket, Mounting 56,57 160388 Modification Kit 3,54 l61764 Pad, Felt 16 

159238 Connector, 2 Pt Recep- 160390 Bracket 18 i61765 Pad, Felt 16 

tacle 20 160432 Jumper, 16" Black 40 161777 Stud, Mounting 36 

159329 Cable 11,72 160433 Jumper, 14" Black 40 161778 Stud, Mounting 36 

159384 Modification Kit 2,14 160461 Bracket 15 161814 Modification Kit 3,36 

159393 Modification Kit 2,15 160462 Insulator, Terminal 61818 Connector, 2 Pt Recep-

159394 Modification Kit 2,15, Block 15 tacle 40 
71,73 160463** Basket, Tape 6,35 161825 Panel, Control 19 

159396 Modification Kit 2,14 160466** Plate 35 161830 Panel, Control 19 
159541 Connector, 16 Pt Plug 40 160467 Window, Plastic 8 161871 Relay 58 
159734 Button 8,9 160468** Modification Kit 2,35 161872 Relay 55,58 
159735** Panel 5,36 160469 Stop 6 161873 Resistor, 5,000 Ohm 58 
159736 Bracket wtrie Bar 54 160470** Modification Kit 2,35 161874 Cable wtrerminals 58 
159743 Bar, Left Torsion 160663 Bracket 6 !62875 Resistor, 2,000 Ohm 55,58 
159744 Bar, Right Torsion 8,9 160664 Pin, Roll 8, 9 61965 Resistor, 1,000 Ohm 58 
159819 Connector, 32 Pt Plug 40, 160665** Door Assembly, Left J62016 Pad, Left Cross Bar 16 

59,69 Top 8 '62017 Pad, Felt 16 
159820 Connector, 32 Pt Recep- 160667 Bumper, Rubber 8 162018 Pad, Felt 16 

tacle 59 160678 Jumper, 24" Black 40 162019 Pad, Felt 16 ') 160286** Crossbar 16,77,73 160887** Modification Kit 71 162020 Pad, Felt 16 
160290** Plate 16,71,73 160888** Modification Kit 71 162021 Pad, Felt 16 
160291 Plate 16,17,71,73 160889** Modification Kit 71 162072 Capacitor, 88 to 108 MFD 
160293** Cover 16,71,73 160890** Modification Kit 72 55 
160297 Insulator, Terminal 160971 Bracket, Mounting 54 162234** Modification Kit 72 

Block 13,14 160972 Bracket w /Pads 54 162235** Modification Kit 73 
160307 Diode 18 160973 Bracket w/Pads 54 162236** Cover w/Studs 16,72 
160332 Flasher, Thermal 12 160974 Arm, Stop 8 162237 Chute, Tape 16,72 
160335 Modification Kit 2,8 160976 Spring, Detent 16,71 , 72 162239** Plate 23 
160339 Window, Glass 8 160985 Pad, Left Side 4 162240** Plate, Rear 23 
160341 Hinge, Left 8 160986 Pad, Right Side 4 162241 ** Bin, Tape 23 
160343 Shaft 12 160988 Pad, Base 6 162243** Bin Assembly, Tape 
160344 Clamp, Left 8,34 160989 Pad, Left Side Dome 8 2,23,72 
160345 Plate 17 160990 Pad, Right Side Dome 8 16~244** Modification Kit 73 
160346 Bracket 17 160991 Pad, Right Top Door 8 162591 Shaft 12 
160347 Stud6 160993 Pad, Left Rear Back 4 162629 Modification Kit 5 
160349 Hinge, Right 8 160994 Pad, Top Middle Door 8 162680 Switch, Pushbutton 42,57 
160352 Cable Assembly 18 160995 Pad, Top Left 8 1)2898 Panel, Control 19 
160362 Plug, Banana 12 161136 Fuse, SL BL 6-l/4 Amp 40 163169 Shaft, Control 5 
160369 Swj.tch, NO Pushbutton 18, 161206 Bushing, Insulating 18 163170 Shaft, Control 5 

20,21,40 161210 Nut, ll/16 x,32 Hex 18 163172 Bracket, Arm 5 
160370 Switch, NC Pushbutton 18, 161222 Cover 58 163173 Bracket, Arm 5 

20 161223 Bracket, Relay 58 163796H Modification Kit 2,36 
160371 Light, Pilot 18 161238 Connector, 36 Pt Recep- 164024** Modification Kit 2,25 
160372 Cable Assembly 71,73 tacle 43,44 164025."'* Bracket 25 
160381 Panel, Controll8,19 161239 Connector, 36 Pt Plug 40 h4028** Copyholder 25 
160382 Cover 18 161302 Modification Kit 3,58 164084 Cable Assembly 22 

-~ 160383 Switch, SP-ST 18 161307 Modification Kit 12 JiAl20** Modification Kit 2,22 
**R ·fer to page 1 for finish suffix 

Page 80 



T 

ISS 4, SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 

(' 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

164121 Cable Assembly 8 165021 Relay, 2,250 Ohm 46 171563 Lens, Amber Lamp 38 
164122 Lens, Green 8 165027 Network, Spark Suppres- 171594 Holder, Lamp 38 
164123** Panel22 sion 38,46,52,60,61 171952 Connector, Green 
164124 Switch, Rotary 22 165038 Tube, Electronic 50 Shielding 40 
164125 Cable Assembly 22 165051 Relay, 945 Ohm 46 171953 Connector, Orange Shield-
164195 Plate, Switch 22 165053 Cushion, Red Rubber 52,60 ing 40 
164197** Modification Kit 2,22 165054 Cushion, Black Rubber 52, 171955 Connector, Red Shielding 40 
164198** Panel, Control 22 60 171972 Connector, Green 
164199 Plate, Switch 22 165060 Socket, Tube 59 Insulated 40 
164235** Bracket 28,29,31 165062 Capacitor, 2 MFD 55 171973 Connector, Black 
164272 Modification Kit 2,33 165073 Diode 55 Insulated 40 
164273 Chute, Chad 33 165077 Connector, 50 Pt Plug 55 172277 Connector, Green 
164275 Chute, Chad 33 165079 Connector, 50 Pt Recep- Insulated 40 
164276** Container, Chad 33 tacle 55 172749 Bracket 35 
164277 Plate, Right Side 33 165102 Screw, 12-24 x 2/8 Rd 7, 172843 Post 12 
164278 Chute, Chad 33 53 173097** Modification Kit 2,31 
164279 Chute, Chad 33 165103 Screw, 12-24 x 5/8 Rd 55 173138 Plate, Designation 5 
164287 Plate, Switch Mounting 40 165118 Socket, Lamp 44 173206** Bracket, Left Shelf 31 
164383** Shelf 31 165134 Board, Terminal46,48,50, 173207** Shelf, Left 31 
164405** Modification Kit 2,33 52,61 173238 Modification Kit 12 
164593 Plate, Left Side 33 165168 Key 44 173256 Cable Assembly 12 

( 164631 Cable w /Termin 59 165255 Screw, No. 8 Spl 67 174400** Modification Kit 2,25 
164632 Bracket, Resistor 59 165261 Screw, 4-40 x 3/8 Oval 44 173422 Bracket, Connector 69 
164633 Modification Kit 3,59 165268 Screw, 10-32 Self- 173520 Module Assembly 3,38 
164638 Cable Assembly 59 Tapping 41 173521 Plate w/Posts 39 
164639 Cable Assembly 59 165392 Relay, 525 Ohm 46 173523 Shaft 39 
164640 Modification Kit 3,59 165420 Relay 55 173526 Spacer, 0.032" Thk 39 
164641 Jumper, 18" Black 59 165449 Resistor, 47 Ohm 55 173527 Capacitor, 20 MFD 38,69 
164642 Jumper, 22" Black 59 170271 Modification Kit 3,55 173532 Spring, Torsion 39 
164643 Jumper, 33" Black 59 170272** Modification Kit 2,17 173534 Gear, 20T 39 
164837 Panel, Control 20 170288 Resistor, 3,500 Ohm 55 173535 Spacer, 0.125" Thk 39 
164838 Panel Assembly, Control 170302** Housing, Dual 17 173536 Bracket, Guard 38 

2,20 170303 Clip, Right 17 173537 Shaft 39 
164839 Cable w/Terminals 20 170304 Clip, Left 17 173538 Bracket, Mounting 39 
164856 Indicator, Red Neon 19,20 170305 Plate 17 173539 Bracket, Magnet Mounting 
164857** Dome 17 170306 Modification Kit 2,33 59 
164858** Door Assembly, Left Front 170307 Plate, Trim 6 173540 Hinge 39 

17 170308 Filler, Window 5 173541 Bail, Armature 39 
164865 Indicator, White Neon 20 170313 Plate, Mounting 55 173542 Pawl, Feed 39 
164866 Switch, Wafer 20 170314 Resistor, 3,900 Ohm 55 173544 Pawl, Check 39 
164936 Guide, Tape 36 170316 Relay 55 173545 Post, Eccentric 39 
164938 Washer, Spring 36 170317 Coil, Choke 55 173546 Gear, 8T 39 
164939 Guide w/Busl.:..:g 36 170319 Connector, 24 Pt Plug 55 173547 Gear, 8T 39 
164941 Guide, Tape 36 170939 Screw, 6-40 Eccentric 39 173548 Shaft 39 
164942 Bracket 36 171501 Relay 50,55 173549 Board Assembly, Diode 39 
164943 Plate w!Studs 36 171502 Relay 18 173551 Gear w/Disk, 20T 39 
164944 Guide, Tape 36 171507 Relay 46 173552 Gear w/Disk, 20T 39 
165008 Turret, Terminal45,47, 171511 Relay 18 173553 Disk w/Ratchet 39 

( 
49,51,55,61 171531 Resistor, 3,000 Ohm 55 173557 Magnet Assembly 39 

165015 Capacitor, 4.28 MFD 50 171555 Connector, 50_Pt Recep- 173558 Spacer, 0.320" Thk 39 
tacle 43,46,48,50 **Refer to page 1 for finish suffix 

Page 81 



SECTION 573-134-802TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and ~"' Number Page Number Number Page Number Number Page Number 

173562 Base, Module 38 176541 Capacitor, 3 MFD 38 179399 Cable Assembly 69 

173563 Armature,~gnet39 176560 Bracket, Switch 38 179402 Deflector, Tape 23 

173564 Bracket, Switch 38 176561 Module Assembly 3,39 179416 Modification Kit 3,69 

173569 Window, Numbering 68 176562 Magnet Assembly 39 179417** Modification Kit 73 
173571 Spacer, 0.226" Thk 39 176563 Switch, Lever 38 179449 Bracket 15 
173575 Card, Universal Code 39 176571 Board Assembly, Diode 38 179469 Modification Kit 2,15 
173577 Relay, 6,000 Ohm 38 176572 Switch, Stepping 38 179470 Block Assembly, 
173578 Connector, 50 Pt Recep- 176573 Relay, I ,000 Ohm 38 Terminall5 

tacle Type 69 176574 Realy, l ,300 Ohm 38 l79476 Rail, Left 10 
173579 Connector, 50 Pt Plug 176580 Lamp, 6V Incandescent 38 .l79477 Rail, Rtight 10 

Type 38 176582 Bracket, Relay Mounting 38 179493 Guide, Tape 16,73 
173580 Numbering Assembly 3,39 176594 Relay, 1,000 Ohm 38 l79600** Holder 32 
173581 Switch, Lever 38 176595 Capacitor, 0.22 MFD 38 179601 ** Modification Kit 32 
173689 Bracket w/Bushings 59 176667 Spacer, 0.063" Thk 32 l79734** 'ar><Jl, Control 19 
173706 Modification Kit 3,56 176668 Bracket w/Stud 32 .l79736 ' 1ble Assembly 19 
173707 Modification Kit 3,57 176669 Lever w/Hub 32 l7974:i .::onnector, 5 Pt Plug 40 
173708 Cable w/Terminals 57 176670 Lever w/Hub 32 179749 Connector, 5 Pt Recep-
173709 Cable w/Terminals 56 176671 Insulator, 0.047" Thk 32 tacle 40 
173715 Terminal, Plug Type 38 176707 Bracket, Switch 32 179860 Plate, Mounting 21 
173716 Terminal, Receptacle 176711 Spring, Torsion 32 179959** Coverplate 68 

Type 69 176712 Spring, Torsion 32 179960 Spring, Detent 68 
173717 Plate, Magnet 39 176713 Modification Kit 2,32 179993 Screw, 10-32 Shoulder 8 

~) 173759 Bracket 39 176785 Cable w/Terminals 32 180675 Screw, No.6 Self-Tapping 
173786 Plate, Mounting 56 178177 Capacitor, 60 MFD 39 7 
173787 Plate, Mounting 57 178278 Capacitor, 60 MFD 38 180904 Tab, Terminal 7 
173829 Relay, 6,000 Ohm 38 178387 Modification Kit 2,34 181392 Terminal, Tab Type 5, 7,40 
173832 Holder, Lamp 38 178389 Power Unit 34 181661 Buzzer, ll5V AC 5 
173839 Cable Assembly 39 178390 Bar, Static Eliminator 34 182531 Clip, Speed 70 
173860 Connector, 10 Pt Circuit 178391 Cable, Inductor 34 192176 Terminal, Plug Type 38 

Card 39 178392 Plug, Outlet 34 192245** Container, Chad 3,62 
173920 Arm, Stop 8 178482 Bracket 39 192259** Shelf, Paper 64 
173932 Lamp, White Neon 38 178729 Plate, Tear 27 192269 Nut, Speed 70 
173934 Bracket 38 178733 Tray 6 193635 Indicator, Neon 42 
173974 Screw, 10-32 x 5/16 Hex 5 178755** Partition 6 193674 Latch, Fastener 36 
174009 Diode 69 178761 ** Door 68,69 193675 Modification Kit 3,36 
174424 Capacitor, 0.03 MFD 38 178762 Frame, Mounting 69 193943 Cable Assembly 70 
174458 Modification Kit 2,27 178837 Plate, Control 21 193994 Holder Assembly, Fuse 70 
176150 Post 38 178838 Modification Kit 2,21 194084** Modification Kit 3,66 
176161 Jumper, 25" Black 40 178839 Nut, ll/32-32 Hex 18 194490 Modification Kit 3,55 
176162 Jumper, 21" Black 40 178892** Copyholder 26 194575 Post, Locating 28,29,30,65 
176163 Jumper, 18" Black 40 l 78893*" Plate 26 194855 Guide, Tape 21 
176167 Holder, Lamp 40 178894** Bracket 26 194856 Modification Kit 65 
176300 Modification Kit 2.20 178895 Shaft 26 194857** Modification Kit 2,28 
176301 Panel, Control 20 178897** Modification 2,26 194858** Plate, Mounting 28 
176302 Cable Assembly 20 178914** Pla~e. Bearing 26 194859** Modification Kit 2,28 
176303 Cable Assembly 20 179049 Bracket, Support 36 194860** Plate, Mounting 28 
176422 Bracket, Mounting 36 179193 Shaft 36 194861 Modification Kit 2,21 
176440 Bracket, Stop 39 179197** Panel 5 194864 Clamp 5 
176498 Plate, Mounting 65 179256 Chute, Chad 33 194865 Bracket, Clamp 5 
176540 Module Assembly 3,38 179385** Door Assembly 3,68 194866 Clamp Assembly, Cable 5 

**P.efer to page 1 for finish suffix 

Page 82 



( 
Part Description and 

Number Page Number 

195104** Modification Kit 65 
195106 Modification Kit 65 
195107 Modification Kit 65 
195389** Chute, Chad 63 
195390** Bin, Chad 63 
195391 ** Modification Kit 3,63 
195397** Bracket, Mounting 65 
195398** Bracket, Mounting 65 
195404** Shelf, Chad Bin 63 
195413** Bracket, Mounting 65 
195837** Modification Kit 3,64 
195838** Plate, Deflector 64 
195839** Bracket, Backstop 64 
195840** Shelf 64 
195841 Coverplate 6 
195848 Bracket, Nylon 8 
195877 Nut, 9/16-27 Hex 62 
196907** Shelf, Right 31 
1%908** Bracket, Right Shelf 31 
196909** Modification Kit 31 
196930 Grille 41 

( l%931 Clip 41,70 
198085 Holder, Card 6 
198092 Fan 41,70 
198364 Relay Assembly 2,18 
198366 Modification Kit 12 
198367 Cable w/Terminals 12 
198585** Shelf 42 
198586 Bracket, Locating 42 
198587 Plate, Instruction 8 
198595 Panel, Control 42 
198598 Guide, Tape 8,42 
198599 Bracket, Mounting 41 
198604 Guide, Tape 41 
198619 Post 41 
198622 Hub41 
198623** Container, Tape 41 
198624** Bracket, Mounting 41 
198629** Dome 8 
198671 Holder, Card 6 
199060 Plate, Mounting 18 
199061 Bracket, Right 18 

\0 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

199062 Bracket, Left 18 
199063 Plate, Nut 41 
199064** Panel, Lower Right 5 
199069 Bar, Spacing 41 
199095 Bracket, Connector 40 
199125** Plate 41 
199136 Plate, Wear 41 
199137 Container, Tape 41 
199188 Plug Assembly, Blinding 41 
199361 Modification Kit 7 
199879 Bracket 41 
199925 Guide, Tape 65 
199926 Guide, Tape 65 
199927 Guide, Tape 65 
199929 Guide, Tape 65 
304560 Post 39 
304714 Card, Universal Code 39 
304777 Bracket 54 
304918 Plate, Instruction 21 
305056 Plate, Identification 16 
305713 Strip, 50Ft Roll Foam 8 
305759 Bracket 12 
305983** Door Assembly 3,68 
305985** Door 68,69 
305986** Coverplate 68 
306731 Gasket 8 
307276 Plate, Nut 5 
309534 Panel, Control 57 
309535 Cable Assembly 57 
309537 Panel Assembly 3,57 
309895 Cable Assembly 12 
309897 Cable Assembly 69 
310060 Contact Assembly 39 
310061 Pawl39 
310062 Spring, Torsion 39 
310063 Bracket, Guide 39 
310065 Disc w/Post 39 
310066 Disc Aasembly 39 
310067 Disc Arm 39 
310068 Disc w/Ratchet 39 
310144 Plate, Identification 9 
310153 Jumper, 15" Lg 5,7,49 

l 

ISS 4, SECTION 573-134-802TC 

Part Description and 
Number Page Number 

310293 Modification Kit 12 
310312 Bracket 5 
310314 Buzzer Assembly 5 
310729 Filter, Air 70 
310730 Support, Filter 70 
310731 Grille70 
311527 Clamp, Cable 40 
311729 Plate, Identification 68 
311909 Drum 39 
311910 Drum 39 
311911 Drum 39 
312475 Cable Assembly 21 
312476 Cable Assembly 21 
312717** Extension 70 
312719** Modification Kit 3, 70 
315543 Module Assembly 3,38 
315759 Switch, Stepping 38 
318937 Tray, Copyholder 12 
319145 Switch, Stepping 38 
319251 Insulator 57 
320410 Terminal, Spade Type 12, 

13,18,20,21,22,32,35,37, 
40,55,56,57,58,59,69,70 

320412 Terminal, Spade Type 23 
320413 Terminal, Spade Type 40 
320418 Terminal, Ring Type 5,8, 

ll' 12,37 ,40,59,69 
320420 Terminal, Ring Type 5,7, 

40,58 
321094** Shield, Anti-glare 8 
321581 Modification Kit 2,30 
321582** Modification Kit 2,29 
321583** Modification Kit 2,29 
330515 Rail, Left 10 
333192** Hub 30 
333193** Shelf 30 
333198** Shelf 29 
333202** Shelf 29 
333203** Plate, Mounting 30 

**Refer to page 1 for finish suffix 

Page 83 
83 Pages 



, .. 

'" _;; 


